= UNDERWOOD

engineers

25 Vaughan Mall
Portsmouth, NH, 03801-4012

Tel: 603-436-6192

Fax: 603-431-4733

Technical Memorandum

To: MVD Board of Commissioners
From: Mike Metcalf, Lynnette Carney, Billy Kitchens //’ﬁ/h
Date: December 14, 2018
Subject: Evaluation of PFAS Treatment for Wells 2,3,7 & 8
Merrimack Village District (MVD), Merrimack, NH
BACKGROUND

Merrimack’s water distribution system serves an estimated 25,000 customers. The source for all
of Merrimack’s water is groundwater with the exception of emergency interconnections with
Pennichuck Water Works (PWW) and Manchester Water Works (MWW). It is noted that the
MWW connection would only be used in the case of an extreme emergency since MWW
disinfects with chloramines. Merrimack has six (6) active and one (1) inactive gravel-packed well

located in the towns of Merrimack and Hollis as follows:

Well #2 Central Merrimack On-line
Well #3 Central Merrimack On-line (elevated Fe/Mn)
Well #4 Front Street in northern Merrimack; | Off-line, due to PFOA concentrations
piped together with Well #5. Well is | exceeding NHDES AGQS.
about 8,000 ft south of the Saint
Gobain facility.
Well #5 Front Street in northern Merrimack; | Off-line, due to PFOA concentrations
piped together with Well #4. This well | exceeding NHDES AGQS.
is about 8,000 ft south of the Saint
Gobain facility.
Well #6 Southern Merrimack Inactive/removed from service; no
longer permitted
Well #7 Northeastern Hollis; piped together | On-line
with Well #8 to Fe/Mn WTP
Well #8 Northeastern Hollis; piped together | On-line
with Well #7 to Fe/Mn WTP

The current NH Ambient Groundwater Quality Standard (AGQS) is 70 ppt for PFOA, PFOS or
the sum of PFOA+PFOS which, per NHDES regulations, is enforceable as a maximum
contaminant level (MCL). USEPA’s Unregulated Contaminant Monitoring Rule 3 (UCMR 3)
included monitoring of four other PFAS compounds, including perfluorononanoic acid (PFNA),

Page 1 of 27



= UNDERWOOD

engineers

perfluorohexanesulfonic  acid  (PFHxS),  perfluoroheptanoic  acid  (PFHpA), and
perfluorobutanesulfonic acid (PFBS). The governor signed legislation earlier this year providing
NHDES with a toxicologist and human risk assessor position to aid in proposing and establishing
drinking water MCLs for for PFOA, PFOS, PFNA, and PFHxS by January 1, 2019. NHDES held
stakeholder and technical work sessions in October to obtain public input on this process. At this
time, the regulatory changes are uncertain.

MVD is proceeding with the design phase of a GAC treatment plant for PFAS removal at Wells
#4 and #5, per the settlement agreement with Saint Gobain, since these wells have concentrations
above the current 70 ppt regulatory limit.

Wells #2, #3, #7 and #8 have PFOA and PFOS present, but at levels below the 70 ppt regulatory
standards (8 to 48 ppt combined PFOA & PFOS). It is not known at this time if new MCL’s will
be set that would result in exceedances. This Memorandum documents the potential approach
for, and costs involved, to treat these wells to reduce 14 PFAS chemicals currently monitored by
MVD. We have included conceptual layouts for PFAS treatment options. It is noted that these
are conceptual only and would be updated in a preliminary design phase. Although there are
hundreds of potential compounds, NHDES now typically tests for 24 compounds when evaluating
sites. Although monthly monitoring at Wells #2, #3, #7 & #8 included 23 compounds when
monitoring began in 2016, monitoring was reduced to 14 compounds in March 2017 after several
compounds had never been found above detection limits. Since historic data is available for 14
PFAS compounds, removal of these compounds was included in the RFPs to vendors, as part of
this study.

It is our understanding that the treatment goal desired by MVD is to remove all PFAS compounds
to below detection. The unit sizing shown herein would be applicable regardless of the treatment
goals for the various compounds. However, the media life will vary significantly depending on
the specific treatment goal for each compound since certain ones have been shown to break
through the available medias well before others.

PFAS TREATMENT FEASIBILITY — GENERAL

As part of this evaluation, we met with representatives from Purolite, a resin manufacturer;
Emerging Contaminant Treatment Technologies (ECT2), a manufacturer of resin treatment
systems; Calgon Carbon, a manufacturer of GAC treatment systems and GAC; and Cabot Norit, a
manufacturer of GAC. We also spoke with a representative for TIGG, who is a manufacturer of
tank and treatment systems using either GAC or resin and visited the GAC demonstration system
currently operating at the Pease Tradeport, treating water from the City of Portsmouth’s Smith
and Harrison wells.

We requested treatment proposals from vendors to reduce the 14 currently sampled PFAS
compounds (see table below) to below detection limits. It is noted that after the draft of this study
was submitted, we also met with EVOQUA, a manufacturer of GAC, resin, and treatment systems
using both medias. The REFP sent to the manufacturers noted above was forwarded to EVOQUA.
We will review their response and supplement this report as appropriate.

N:PROJECTS\MERRIMACK, NH\REALNUMWMERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 2 of 27



UNDERWOOD

l-
EED
Bl engineers

1 | Perfluorooctanoic Acid 335-67-1 PFoA 0.26
2 | Perfluoro-octanesulfonate 1763-23-1 | PFOS 0.35
3 | N-ethyl perfluorooctanesulfonamidoacetic Acid 2291-50-6 | NEtFOSAA 0.87
4 | N-methyl perfluorooctanesulfonamidoacetic Acid 2355-31-9 | NMeFOSAA 0.87
5 | Perfluorotridecanoic Acid 72629-94-8 | PFTRDA 0.35
6 | Perfluorobutanesulfonate 375-73-5 PFBS 0.26
7 | Perfluorodecanoic Acid 335-76-2 PFDA 0.78
8 | Perfluorododeconaoic Acid 307-55-1 PFDOA 0.43
9 | Perfluoroheptanoic Acid 375-85-9 PFHPA 0.35
10 | Perfluorohexanesulfonate 355-46-4 PFHxS 0.35
11 | Perfluorohexanoic Acid 307-24-4 PFHxA 0.35
12 | Perfluorononanoic Acid 375-95-1 PFNA 0.35
13 | Perfluorotetradecanoic Acid 376-06-7 PFTEDA 0.26
14 | Perfluorodundecanoic Acid 2058-94-8 | PFUNA 0.35

Notes: Bold & Italic = currently regulated by NHDES
Italic = will be regulated by NHDES by January 2019
Detection limits as identified as method detection limit on Eurofins Lancaster Laboratory Environmental testing report July 31,

2018 (EPA 537 Version 1.1 Modified)

MVD should be aware that the chemicals, test methods, and detection limits we are currently
using are transient. As noted, there are currently 24 PFAS chemicals being monitored/evaluated
by EPA, and MVD is currently monitoring regularly for 14 of these PFAS chemicals. DES
believes this is only a low percentage of the total PFAS chemicals that may be monitored in the
future. DES has also reported that EPA is developing new testing methods that will include up to
39 compounds within the next year or two. Eurofins, the current laboratory used by MVD for
PFAS testing, is now able to report 36 compounds, including 4 ‘replacement’ compounds
(replacement for PFOA), in a single scan.

In evaluating PFAS treatment for Wells #2, #3, #7 & #8, the need to treat for removal of iron and
manganese at Wells #3, #7 & #8 must be taken into consideration. In the case of Wells #7 & #8,
Greensand Plus filters are already in place (Figure I), and similar filters will be required for Well
#3 (Figure 12). (NOTE: All figures are included in Appendix 1.)

NAPROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 3 of 27




UNDERWOOD

l-
5]
Bl engineers

There are currently two technologies commonly used for removal of PFAS compounds; granular
activated carbon (GAC) and resin. Advanced oxidation (A/QO) processes have been considered
but studies have indicated that A/O will only remove <10% of PFOA and <10-50% of PFOS so
this process was not considered in this evaluation. The use of zeolite media is also being
investigated, but is currently still in the testing and development phase so this may be worth
revisiting in the future. This evaluation therefore included use of GAC and resin. The two media
have the following similarities:

e Both use pressure filters.

e Both are single-use media (removed and disposed after use; not regenerated).

o Both require only an initial backwash to remove fines and stratify the bed.

e Both will require either replacement of the well pumps, or booster pumps after the
greensand filters (where applicable), to accommodate the additional headloss through the
GAC or resin filters (both systems have similar headloss of about 10-12 psi for a single
filter, however a resin system will have higher total headloss because of the need for bag
filters ahead of the resin filter).

Each media has different advantages, some of which are outlined below:

Resin
Faster kinetics result in a shorter empty bed
contact time (EBCT) required, so smaller
vessels/less media volume is necessary

Lower media cost (about % the cost of resin)

Better removal of short chain PFAS
compounds is reported

Can accommodate low levels of residual
chlorine so no post greensand filter
dechlorination is required

Does not require micron filtration before filter
(bag filters not required)

More capacity for PFOS/PFOA removal
reported

Lower overall headloss because there are no

Significantly lower backwash rates/volumes

pre-filters

Can be backwashed with chlorinated water
from a clearwell, the distribution system, or
raw water.

Although removal of PFOA and PFOS (both 8-carbon or “long chain” compounds) has been
demonstrated using both GAC and resin, the shorter chain compounds, particularly 4-carbon
compounds are the most difficult to remove. Additionally, compounds with a carboxylic
functional group (those ending in “A”), are more difficult to remove than those with a sulfonate
functional group (those ending in “S”). Therefore, in a treatment system with equal amounts of
PFOA and PFOS, PFOA will break through before PFOS. All of the GAC and resin suppliers
consulted with as part of this evaluation indicate that the 4-carbon compound, PFBA, is the most
difficult to remove. It is said to typically be the limiting compound in design of either a GAC or a
resin system, since it breaks through relatively quickly, requiring more frequent media

NAPROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK. VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 4 of 27



= UNDERWOOD

engineers

replacement. Resin is reported to have better removal capability for these short chain compounds
including PFBA. However, since this is an emerging field and limited studies have been
conducted, pilot testing would be recommended, especially when considering short chain
compound removal. The RSSCT tests that are currently being conducted for Wells #4 & #5 will
provide some additional information about the capabilities of GAC for these wells. It is noted
that different source waters may behave differently, so the results from Wells #4 & #5 cannot be
directly applied to the other wells, but given that the water quality of the wells is reasonably
similar, the results should give an indication of what can be expected.

Since the goal of this feasibility study is to remove PFAS compounds that are at concentrations
below current regulatory limits to below detection limits, per MVD’s request, it was assumed that
only lead treatment vessels systems are necessary at this time. When PFAS removal is required to
below regulated limits, treatment vessels are typically constructed in series (lead/lag), so when the
first vessel exhibits breakthrough, the second vessel can continue to provide treatment while the
media in the lead vessel is replaced. For the purposes of this evaluation, only lead vessels have
been included, and space has been allocated for the future addition of a second (lag) vessel for
each treatment train, should the treatment of these compounds become a regulatory requirement in
the future, or should a combined system with a polishing filter be desired (for example a polishing
resin filter could be used after a GAC filter to aid in removal of short-chain compounds).

Granular Activated Carbon (GAC)

Granular activated carbon is available from several sources, the most common being bituminous
coal, coconut-based carbon, or lignite coal carbon. Several studies have shown that coal-based
carbon provides better removal (longer time to breakthrough) of PFOA and PFOS than coconut
carbon, however, in the past, coconut carbon was less expensive than coal carbon, making both
types worth consideration. However, current widespread climate conditions (drought and
flooding) have reportedly caused a shortage of coconuts/raw materials for coconut carbon, which
has caused the price to equalize with that of the coal carbon. For these reasons, coconut carbon
was not be considered in this evaluation.

Calgon is a leader in the use of bituminous coal GAC for PFAS treatment, and supplies turn-key
systems. The Calgon Filtrasorb 400 GAC is manufactured in the US and is currently being used
in the City of Portsmouth, NH demonstration plant for PFAS removal at the Pease Tradeport.
Calgon carbon was also used in Hoosick Falls, NY.

Cabot-Norit is a manufacturer of granular activated carbon and other specialty chemicals. They
manufacture bituminous coal GAC, coconut based GAC, and lignite based GAC. They
conducted a study that identified that GAC’s ability to remove PFAS was dependent on total
organic carbon (TOC) concentration in the source water and mesopore volume of the GAC. They
performed testing of all three of their carbons to evaluate the effects of TOC on PFAS removal
and found that the lignite based GAC, which has the highest mesopore area (compared to
bituminous or coconut based GAC) provided the longest run-time before breakthrough of PFOA
and PFOS in both simulated ground water and surface water (different TOC concentrations).
Their bituminous based carbon had slightly faster breakthrough than the lignite-based carbon, and
coconut carbon had much faster breakthrough. The higher the TOC concentration in the raw
water, the faster the breakthrough of PFOS and PFOA. The larger the mesopore volume of the

NAPROJECTS\MERRIMACK, NH\REALNUMMERRIMACK. VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 5 of 27



= UNDERWOOD

engineers

media, the longer run-time of the media before break-through. Rapid Scale Small Column
Testing (RSSCT) or pilot testing is recommended to evaluate the performance of specific GAC
products (raw materials, activation process, etc.) with the specific water being treated.

Although GAC has been demonstrated to provide good removal of PFOA and PFOS, the two
currently regulated PFAS compounds (both 8-carbon compounds), it is said to be less effective at
removing shorter chain compounds like PFBA (4-carbon), PFPeA (5-carbon) and PI'HxA (6-
carbon). Shorter, 4-chain carbons are said to exhibit breakthrough after less than 20% of the bed
volumes compared to the 8-chain compounds. Two additional compounds, PFNA (9-carbon) and
PFHxS (6-carbon) are anticipated to be regulated in New Hampshire soon.

Although there are physical properties of the GAC that can be measured and compared (density,
iodine number, abrasion number, particle size, effective size and uniformity coefficient), materials
that appear to be the same based on physical property comparison, can produce different
treatment results depending on the source water, contaminants to be removed and concentrations,
competing or inhibitory compounds, raw GAC materials and manufacturing/activation
procedures. Therefore, testing is recommended to evaluate the actual removal capacity and bed
life for each specific GAC material and each source water.

According to Calgon, pH does not affect PEAS removal using GAC, and the low level of chlorine
in the Greensand Plus filter effluent at the Well 7/8 WTP is not anticipated to affect the GAC life
significantly. The carbon may increase the pH initially when first installed which is reportedly a
function of ash remaining in the carbon pores. The City of Portsmouth is experiencing a pH
increase to approximately 9 for more than a month. Therefore, less caustic may be needed until
the filters are conditioned, after which more caustic would likely be needed once there is no pH
change through the GAC filters. It is noted that the ash in carbon can be reduced by using acid
washed carbon.

When the GAC media needs to be changed, a 24-hour wetting of the new media is required,
followed by an initial backwash to remove fines and stratify the bed. Recommended backwash
rates varied between 8.5 gpm/sf and 15 gpm/sf and will vary depending on the density of the
carbon and water temperature. Therefore, a wide range of backwash volumes is presented in the
design summaries below. Additional research will be necessary in the design phase to further
investigate the necessary backwash rate.

Empty Bed Contact Time (EBCT) is a common variable used to size GAC filters for PFAS
removal. This is a calculated value that is dependent upon the pounds of carbon in the vessel, the
density of the GAC, and the flowrate through the vessel. Because this variable is dependent on
the density of the GAC, the EBCT will vary by manufacturer and type of GAC, due to the
variation in density between carbons.

Resin Media

Resin filters are said to exhibit dual removal mechanisms of ion exchange and adsorption, which
takes advantage of the unique properties of PFAS compounds. ECT2 claims that resin may have
5-6 times greater PFOA removal capability than GAC, and 8-10 times greater PFOS removal
capability than GAC.

N:APROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 6 of 27



= UNDERWOOD

engineers

PFAS removal by resins has faster kinetics than GAC, which results in smaller size vessels and
lower empty bed contact times (EBCT). Resins do however have minimum flowrates (about 6
gpm/sf) to prevent channeling within the media bed.

Resins have been said to have better capability g
to remove shorter chain compounds, however, '
based on PFBA as the limiting compound,
ECT2 indicates an estimated time to
breakthrough of only 4-6 months. Purolite has
developed models for removal of several
compounds using their resin. They estimated
effective treatment of 110,000 bed volumes at
Well #7/8 for PFOA, whereas only 9,500 bed
volumes for PFBA.

Chlorine and other oxidants are destructive to
the resin and must be removed prior to the
resin filter. Chemical dechlorination using sodium bisulfite will need to be further evaluated in
future phases for those locations where iron and manganese are present, because of the presence
of oxidants from that treatment process. We
received a quote of approximately $500,000 for a
UV system for dechlorination; therefore, it
appears chemical dechlorination will be more
feasible.

Additionally, 5-10 micron bag filters are required
ahead of the resin filters, because of the small size
of the resin media. Any carryover from the
greensand filters or other suspended solids can turn the resin into a | GreensaND PLUS MEDIA
“filter” (instead of an ion exchange/adsorption bed), increasing the (for size comparison)
headloss, and causing premature bed failure (backwashing during
service is not recommended because it would mix PFAS-loaded resin throughout the bed, causing
premature PFAS leakage).

These additional processes will require additional building floor space. In addition, the resin
media is substantially more costly than the GAC media.

Because the kinetics of the resin reaction are faster than GAC, the filters are smaller, only
approximately 17 ft in height, compared to 20-26 ft GAC tanks. Backwash rates are also much
less than GAC. Similar to GAC, backwashing is only required at startup to remove fines and
stratify the bed.

WELLS 7/8 PFAS TREATMENT FEASIBILITY

Wells 7 & 8 are located in Hollis and have concentrations of iron and manganese above the
respective secondary MCLs. An iron and manganese treatment plant was constructed and put on-
line in 2016 to remove iron and manganese from the blended water from Wells 7 and 8. Wells

NAPROJECTS\MERRIMACK, NHANREALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 7 of 27



= UNDERWOOD

engineers

7&8 have PFOA+PFOS concentrations of approximately 20-30 ppt, which is below the current
regulatory limits of 70 ppt.

The existing iron and manganese treatment plant was designed for the following:

Well #7 Permitted Production volume: 500 gpm (1997)
Well #8 Permitted Production volume: 750 gpm (1999)
Design Capacity: 1,250 gpm
Water Quality:
Raw Water: [ron 2.9 mg/l

Manganese 0.75 mg/l

pH 5.5-6.0

TOC 1.1-1.7 mg/1
Post Filtration (Greensand Plus):

Iron <0.3 mg/1

Manganese <0.05 mg/l

pH 6.8 (currently 6.3 to 6.6)

chlorine residual 0.5-1.0 mg/1
Finished Water (from clearwell):

Chlorine residual: 0.5-2 mg/1

Phosphate: 1-2 mg/l

Alkalinity: 50 mg/L as CaCOs

It is noted that DES has been monitoring PFAS concentrations in Pennichuck Brook
downgradient of Wells 7&8 and noted an increase from about 10 ppt to over 30 ppt since the Well
7&8 WTP was put on line in May of 2016 and both wells have been pumped regularly. DES has
inferred that pumping of Wells 7&8 may be contributing to this increase and they are continuing
to investigate. UE has consulted with Emery & Garrett Groundwater Investigations (EGGI),
MVD’s hydrogeologic consultant, and to date, neither UE nor EGGI are aware of any firm
technical data to support this conclusion. DES’s investigation and resulting conclusions should
be closely monitored by MVD as there could be serious consequences on the use of these wells if
DES concluded that pumping of the wells is causing surface water quality issues.

A process flow schematic of either a GAC or resin option for PFAS treatment at Wells #7 and #8
is shown on Figure 2.

Well #7/8 WTP Building Considerations:

The existing Well 7/8 WTP building plans show a 48 ft x 34 ft future expansion area, where the
soils were prepared during the Well 7/8 WTP construction for a future building addition. The
soils at the site were found to be loose sands that were subject to liquefaction during a severe
earthquake load, and the installation of Geopier rammed aggregate piers was required to stabilize
the building area against liquefaction and settlement. This expansion area was originally intended
for the future addition of Greensand Plus filters if another nearby source was developed requiring
iron and manganese removal. Due to site limitations and soil issues, building expansion beyond
this designated area would be difficult. Therefore, if this expansion area is used for PFAS
treatment, it would be difficult to add more Greensand Plus filters in the future.

N:APROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memotTech memo - PFAS Eval.doc Page 8 of 27



= UNDERWOOD

engmeers

We contacted Helical Drilling, Inc., the company that performed the original soil stabilization to
see if a larger building addition could be accommodated. Although the area of stabilization was
designed for a 48 ft x 34 ft building addition, the actual stabilization area extends approximately
8-10 ft beyond this area. They indicated that when dealing with liquefaction mitigation, the
stabilized area must extend beyond the footprint of the building to control the potential
settlements within the influence zone of the building’s foundation. Therefore, if a building larger
than the 48 ft x 34 ft building expansion area originally designated for additional Greensand Plus
filter expansion is required, additional soil stabilization would be required for a larger building
footprint.

The existing building has approximately an 18 ft ceiling height and a clearwell, recycle tanks and
pipe gallery below the main operating floor. The GAC and resin tanks discussed below have
heights of approximately 26 ft and 17 ft, respectively. The gable end wall of the existing building
has reinforcing for its” existing height, and, per the structural engineer who designed the building,
cannot accommodate an additional 12 ft. of height added to it to accommodate a 30 ft ceiling for
the 26 ft tanks. Additionally, the existing roof trusses cannot accommodate the snow drift loading
associated with an adjacent addition 10 ft higher than the existing building. The building addition
for the new tanks would either have a basement, if GAC is used (Figure 4), matching the finished
floor of the below grade tanks under the existing building (to accommodate the taller GAC tanks),
or would be a slab-on-grade if the shorter resin tanks are used (Figure 6). Additional building
space has been included in the preliminary design to accommodate more stringent regulatory
requirements. This space will allow for a redundant (lag) vessel to be added to each train, should
regulatory requirements change in the future. This will require a roof design to permit removal of
a section in the future to install the tanks. This may be accomplished with multiple girder trusses
with ladder framing between them or sloping rafters supported by intermediate beams that would
in turn be supported on girder trusses to provide a ‘box out’ area where the roof could be
removed, or an assemblage of trusses designed to be removed as a group, using steel beams
placed beneath them, to allow a crane to hoist the entire assemblage of trusses across a section of
the roof (if two tanks are being installed at the same time).

Wells 7/8 GAC Option

We received proposals for GAC systems from both Calgon Corporation and TIGG. An example
floor plan is shown in Figure 3. The following was recommended:

Building addition 34 ft x 48 ft (W/ basement level)

Tanks Two vessels in parallel

Trains 2

Diameter 12 ft

Height 26 ft

Orientation Parallel

GAC per vessel 40,000 Ibs

Vessel capacity 1,000 gpm each (total system capacity 2,000 gpm) to
maintain min 10 min EBCT

N:APROJECTS\MERRIMACK, NHHREALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 9 of 27



= UNDERWOOD

engineers

Empty Bed Contact Time (EBCT) 14.2 - 16.5 minutes (using Calgon or Cabot Norit
bituminous coal carbon)

Surface Loading rate 5.5 gpm/sf

Anticipated headloss 10-12 psi (for single filter train)

Expected life 2+ years

Backwash From clearwell

Backwash rate 8.5 — 12 gpm (with lower ramp-up/ramp-down rate)

Backwash flowrate 960 - 1350 gpm

Total backwash time 36 minutes

Total backwash volume (single vessel) | 16,500 — 47,500 gallons

Alternately, three 10 ft diameter vessels could
be used, each with 20,000 Ib of carbon, approx.
22 ft in height, which would provide the
capacity to treat 1,500 gpm.

Each 12 ft diameter vessel is said to have a
capacity of approximately 1,000 gpm, so with
two vessels, the system would have a capacity
of nearly 2,000 gpm, and therefore excess ,
EBCT at a flowrate of 1,250 gpm (the minimum

EBCT being 10 minutes). Theoretically, if the
system were to be operated below the design
flowrate, one filter could be installed now for

1,000 gpm capacity, with a second, parallel
filter/train, installed later. However, the difficult logistics

PEASE WTP 10-FT DIAMETER GAC FILTERS

and cost to install tanks in the future would need to be
included in the design (likely requiring a removable roof section).

The Calgon vessels come standard with plastic underdrain nozzles for use with carbon; however,
they can be supplied with stainless steel nozzles that would be suitable for use with carbon or
resin, for an additional cost of about $5,000 per vessel. Alternatively, the nozzles can be changed
in the field later if the District wanted to change media.

The 26+ ft height of GAC tanks create challenges with the existing building. As previously
noted, the existing building (with approximately 18 ft ceiling) cannot accommodate an addition
with nearly a 30 ft ceiling. To accommodate the necessary height of the GAC tanks, the new
building addition would be constructed with a floor at the same elevation as the clearwell/recycle
tank slab (Figure 4). A catwalk, or partial structural floor slab could be constructed to match the
existing WTP first floor, for the purposes of access to the new building addition. This area would
need a sump pump and drain pump to allow draining of the tanks.

New GAC may show a pH increase for the first 10-100 bed volumes processed, which should
then subside. As previously noted, the City of Portsmouth is seeing a pH increase to about 9-10
during initial backwash of new media. They run a low rate of filter to waste for about a month

NAPROJECTS\MERRIMACK, NH\REALNUM\WMERRIMACK. VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 10 of 27



= UNDERWOOD

engineers

before the pH comes down to raw water levels. Manufacturers’ report some pH increase in new
media as normal and expected, depending on the raw materials and activation process, but not
necessarily for the duration they are seeing in Portsmouth. The City of Portsmouth has indicated
that they have a filter down for approximately 30 days to change the media, backwash, and
condition the new media, before it is ready to be put back on line. With only a single filter
available (not lead/lag), the District would either have no PFAS treatment during this time, or if
the operation/change-out of the two filters can be staggered, the flow could be lowered to below
1,000 gpm so that one filter can be used for treatment while the other is undergoing a media
changeout.

Radon was 980 pCi/L in Well #8 in 2000, and 460 pCi/L for the blended water in 2000. Radon
can be a concern because it will be removed by the GAC and has the potential to affect the
disposal of the spent carbon if it is considered low-level radioactive waste from adsorption of the
radon. However, radon has a short half-life (about 4 days), so holding of the carbon (delaying
disposal), may allow any accumulated radon on the media to diminish.

The disinfection point will need to be relocated from between the Greensand Plus filters and the
clearwell, to after the GAC filters and before the clearwell (Figure 2).

Since the GAC filters are only backwashed once, upon media replacement, we have assumed that
the backwash water could be accommodated in the existing recycle basins and infiltration basins
for the Fe/Mn WTP. The existing recycle basins are sized for 1.5 times one day’s backwash of all
four Fe/Mn filters (about 50,000 gallons).

The GAC also requires an initial wet-out, which takes approximately 24 hours. Wet or damp
carbon may preferentially remove oxygen from confined spaces and therefore, safety protocol and
monitoring must be followed, particularly when working in confined spaces when the carbon is
changed out.

The cost estimate for design and construction of a building addition, and installation of the two 12
ft diameter GAC filters (two trains, each with a single filter), each loaded with 40,000 1bs of
carbon is estimated to be about $3.6 Million (see Table I). (NOTE: All tables are included in
Appendix 2.) Space is included in the building expansion for the future addition of two vessels to
be added in series (yielding two trains, each with lead/lag vessels).

Although the current cost opinion for GAC filters at Wells 7/8 includes only a lead set of filters
(2), rather than redundant, lead/lag filters (4) as included in the 2016 cost opinion, the current cost
estimate is higher than in 2016 for several reasons including the following:

e A 30 ft high building cannot be accommodated as an addition to the existing 20 ft high
building, due to the effects of snow/drift loads which could pole up against the higher wall
off the addition. Therefore, the addition will need to be constructed with a recessed floor
to match the elevation of the existing clearwell/recycle tank floor. The previous estimate
assumed a slab-on-grade building, which was less expensive than a basement.

e The cost of the GAC tank system, on a per-tank basis is higher than in the 2016
evaluation. This is reportedly because the cost of steel is significantly higher now (due to
tariffs and other causes).

NAPROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo'\Tech memo - PFAS Eval.doc Page 11 of 27



= UNDERWOOD

engineers

e (Costs used in the 2016 evaluation have been increased based on ENR indexes to account

for inflation to 2018 costs.

Carbon replacement costs ranged from about $1.50/Ib to $3.00/1b. With an estimated change-out
every year, at a cost of about $60,000-$120,000 per vessel, the total annual cost is estimated to
range between $120,000-240,000 for media replacement.
changeout and disposal of the spent carbon. It does not include other smaller operational costs
such as additional electricity for the building addition, additional pumping costs and/or heating
costs associated with the larger building. For the purposes of this evaluation, we have assumed
that these additional costs might be in the range of $10-15,000 and therefore the total annual

O&M cost for the addition of GAC at Wells #7/8 would be $130,000 to $255,000.

Wells 7/8 Resin Option

The following was recommended by ECT2:

Building addition 34 ft x 48 ft (slab-on-grade)

Tanks Two in parallel

Trains 2

Diameter 10 ft

Height 17 ft

Orientation Parallel

Resin per Vessel 393 CF

Vessel Capacity 785 gpm each (total system capacity 1,570 gpm)

Minimum Vessel Flow

470 gpm

Empty Bed Contact Time (EBCT)

3.7 minutes at design flow of 785

Surface Loading Rate 8 gpm/sf

Anticipated Headloss 10-12 psi (for single resin filter ) + bag filter
headloss

Expected Life 1.5 years for PFOA; 4-6 months for shorter chain
compounds

Backwash From raw water (cannot accommodate chlorine in
finished water)

Backwash Rate 1.5-2 gpm/sf

Backwash Flowrate 118-157 gpm

Total Backwash Time 36 minutes

Total Backwash Volume (single | 4,300 — 5,700 gallons

vessel)

Additional Equipment Dual bag filters and dechlorination system

Refer to Figure 5 for a conceptual layout.

NAPROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK. VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech

memo\Tech memo - PFAS Eval.doc

Page 12 of 27

This cost includes only carbon




= UNDERWOOD

engineers

Purolite, a resin manufacturer, proposed the use of a single 12 ft diameter vessel, with a 3-minute
EBCT, and estimated a 300-day media life. Although this option may be less costly, by reducing
the number of tanks, it would limit flexibility, and require a minimum flow of approximately 679
gpm at all times. This could be problematic if one of the wells were taken off-line.

The advantage of a resin system is that the faster kinetics allow the use of tanks with smaller
footprints, as well as shorter tanks (Figure 6). They require significantly lower backflow rates
than GAC because of the density of the media, and the resin is said to have better removal
capability for shorter chain compounds than GAC.

Disadvantages of the resin system include a higher media cost than GAC and the need for micron
filtration prior to the resin vessels, which requires additional floor space, cost and O&M. For the
purposes of this evaluation, we assumed the use of a dual filter housing unit, each with 8 bags,
with each vessel about 30 inches in diameter. The resin also cannot accommodate the presence of
any oxidants (i.e. chlorine), and therefore, the finished water from the Greensand Plus filters at
Wells #7 and #8 will need to be dechlorinated prior to being sent to the resin vessels. This would
likely be accomplished by the addition of sodium bisulfite or sodium metabisulfite. For the
purposes of this evaluation, we have assumed that a small chemical feed room would need to be
included in the building for the purposes of dechlorination.

The cost estimate for design and construction of a building addition, and installation of the two 10
ft diameter resin filters, each loaded with resin, dechlorination and 5-10 micron bag filtration is
estimated to be about $4.4 Million (see Table 1).

ECT?2 estimates that the resin would need to be changed out about every 1.5 years for PFOA
removal, but every 4-6 months for PFBA, at a cost of about $415,000 for the two vessels, plus
$8,000-60,000 for resin disposal. This yields a total annual cost of $300,000 for media changeout
if the resin is changed every 1.5 years, based on PFOA removal (not shorter chain compounds,
which would result in an annual cost of about $890,000 per year). This cost includes the resin
changeout and disposal of the spent resin. It does not include other smaller operational costs such
as additional electricity for the building, additional chemical costs for dechlorination, bag
replacements, additional pumping costs and/or heating costs associated with the larger building.
For the purposes of this evaluation, we have assumed that these additional costs might be in the
range of $15-20,000 and therefore the total annual O&M for the addition of resin treatment at
Wells #7/8 would be about $320,000 to $910,000.

WELL #2 PFAS TREATMENT FEASIBILITY

Well #2 is located in the central part of Merrimack, off Amherst Rd, near exit 11 (I-93). Well #2
has exhibited historic PFOA+PFOS concentrations of approximately 10-20 ppt. The existing
facilities at Well #2 include a pump building with a tablet chlorinator and liquid blended
phosphate feed system, and a separate lime feed building. The well has a 1,500 gpm permitted
capacity, has good water quality, and is considered the best well in the MVD system. Although
permitted for 1,500 gpm, the well is typically not operated above 1,100 gpm, and the current
pump may not be capable of flowrates above 1,100 gpm. However, any treatment plant should be
capable of treating the permitted capacity of the well, and thus, a design flow of 1,500 gpm has
been assumed for this evaluation.

NAPROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 13 of 27



= UNDERWOOD

engineers

Water Quality:
Raw Water: Alkalinity approx. 15-17 mg/l

TOC unknown

pH 5.5-6 typical (full range 5.58 to 7.08)
Typical Finished Water:

pH 6-6.5

A new building would be constructed adjacent to the existing
Well #2 pump house, which would include the new PFAS
treatment system, in addition to caustic feed (bulk storage & day

tank) for pH adjustment, to replace the existing lime feed Fac

system, sodium hypo-chlorite (bulk storage & day tank) for
disinfection, and blended phosphate for corrosion control. For
the purposes of this evaluation, we have assumed that bulk

sodium hypochlorite would be used for disinfection, but the use
of this or calcium hypochlorite tablets can be further evaluated -
during design. Figure 7 shows a process flow schematic for GAC or resin treatment at Well #2.

Well #2 GAC Option

We received a proposal from Calgon for Well #2. They recommend the following using their

bituminous based coal, Filtrasorb 400, granular activated carbon.

recommended:

The following system was

Building size

38 ft x 60 ft (w/ basement level)

Tanks Two in parallel
Trains 2

Diameter 12 ft

Height 26 ft
Orientation Parallel

GAC per Vessel 40,000 Ibs

Vessel Capacity

1,000 gpm each (total system capacity 2,000 gpm)
to maintain minl0 min EBCT

Empty Bed Contact Time (EBCT)

11.8 minutes with Calgon F400

Surface Loading Rate 6.6 gpm/sf

Anticipated Headloss 10-12 psi (for single filter train)

Expected Life 2+ years

Backwash From distribution system (need to verify capability
from hydraulic model)

Backwash Rate 8.5 — 12 gpm/sf (with lower ramp-up/ramp-down

rate)

N:APROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK. VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech

memo\Tech memo - PFAS Eval.doc

Page 14 of 27



= UNDERWOOD

engineers

Backwash Flowrate 960 — 1,350 gpm

Total Backwash Time 36 minutes

Total Backwash Volume (single | 16,500 — 47,500 gallons
vessel)

Refer to Figures 8 and 9 for conceptual layout.

Alternatively, three 10 ft diameter GAC tanks could be used for this flowrate (they are rated for
500 gpm each). This would allow for a slightly shorter building (10 ft diameter vessels are 22 ft
in height), but would require a larger footprint, and would not provide the excess capacity and
flexibility of the 12 ft diameter units (refer to previous discussion in Well #7/8). The capital cost
for the two 12 ft diameter units was quoted as the same as three 10 ft diameter units.

Refer to the Well #7/8 GAC Option discussion for additional information and considerations
regarding the GAC tanks and system, as the same system is recommended for Well #2. The new
building could be constructed with a basement/sump, to reduce the wall height of the building to
about 20 ft, or a 30 ft high slab-on-grade building could be constructed.

The cost estimate for design and construction of a new 38 ft x 60 ft building, installation of the
two 12 ft diameter GAC filters, each loaded with 40,000 lbs of carbon, new sodium hypochlorite,
caustic and blended phosphate systems, and replacement of the well pump is estimated to be
about $4.3 Million (see Table 2).

At an estimated change-out rate of one year, and a cost of $1.50-$3.00/Ib from different GAC
vendors, a cost of about $60,000 -$120,000 per change-out per vessel is anticipated. This equates
to a total annual cost of $120,000-$240,000 for media change-out. This cost includes the carbon
changeout and disposal of the spent carbon. This does not include other operational costs such as
power and heat for the building, chemical costs, additional pumping costs, building maintenance,
etc. For the purposes of this evaluation, we have assumed that these additional costs might be in
the range of $20-25,000 and therefore the total annual O&M cost for the addition of GAC at
Well #2 would be $140,000-265,000. This does not include chemical costs for disinfection, pH
adjustment and corrosion control, which, although they would be incorporated into the new
building, are assumed to already be accounted for in the existing O&M costs for the Well #2
pumping station.

Well #2 Resin Option

The following was recommended by ECT2:

Lesin System Summar

Building size 38 ft x 60 ft (slab-on-grade)
Tanks Two in parallel

Trains 2

Diameter 10 ft

Height g

Orientation Parallel

Resin per Vessel 393 CF

NAPROJECTS\MERRIMACK, NHAREALNUMWMERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech

memo\Tech memo - PFAS Eval.doc




= UNDERWOOD

engineers

Vessel Capacity 785 gpm each (total system capacity 1,570 gpm)

Minimum Vessel Flow 470 gpm

Empty Bed Contact Time (EBCT) 3.7 minutes at design flow of 785

Surface Loading Rate 9.5 gpm/sf

Anticipated Headloss 10-12 psi (for single resin filter ) + bag filter
headloss

Expected Life 1.5 years for PFOA; 4-6 months for shorter chain
compounds

Backwash From raw water (cannot accommodate chlorine in
finished water)

Backwash Rate 1.5-2 gpm/sf

Backwash Flowrate 118-157 gpm

Total Backwash Time 36 minutes

Total Backwash Volume (single | 4,300-5,700 gallons

vessel)

Additional Equipment Dual bag filters and dechlorination system

Refer to Figures 10 and 11 for a conceptual layout.

Refer to the Well #7/8 Resin Option discussion for additional information and considerations
regarding the resin tanks, system, and ancillary equipment, as the same system is recommended
for Well #2. The new building could be constructed as about a 20 ft high slab-on-grade building,
which would house the two resin filters, bag filter system, sodium hypochlorite feed system,
caustic feed system and polyphosphate feed system. Raw water from the wells would be fed
directly to the resin vessels, followed by the chemical feeds before discharge to the distribution
system.

The cost estimate for design and construction of a 38 ft x 60 ft building, installation of the two 10
ft diameter resin filters, each loaded with resin, dechlorination and 5-10 micron bag filtration, in
addition to chemical feed systems for sodium hypochlorite, caustic and blended phosphate is
estimated to be about $5.1 Million (see Table 2).

ECT2 estimates that the resin would need to be changed out about every 1.5 years for PFOA
removal, but every 4-6 months for PFBA, at a cost of about $415,000 for the two vessels, plus
$8,000-60,000 for resin disposal. This yields a total annual cost of $300,000 if the resin is
changed every 1.5 years, based on PFOA removal (not shorter chain compounds, which would
result in an annual cost of about $890,000 per year). This cost includes the resin changeout and
disposal of the spent resin. It does not include other smaller operational costs such as electricity
and heat for the building, chemical costs, bag replacements, additional pumping costs, building
maintenance, etc. For the purposes of this evaluation, we have assumed that these additional
costs might be in the range of $25-30,000 and therefore the total annual O&M for the addition
of resin treatment at Well #2 would be about $330,000 to $920,000.

NAPROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 16 of 27



= UNDERWOOD

engineers

WELL #3 PFAS TREATMENT FEASIBILITY

Well #3 is located in the central part of Merrimack, off Continental Blvd, near Industrial Drive
and south of Well #2. Well #3 has exhibited historic PFOA+PFOS concentrations of
approximately 12-30 ppt. The existing facilities at Well #3 include a pump building with a tablet
chlorinator and liquid blended phosphate feed system, and a separate lime feed building. The
well has an 800 gpm permitted capacity, and has iron and manganese concentrations above the
respective SMCLs.

Water Quality:
Raw Water: Alkalinity approx. 14-22 mg/1
TOE unknown
pH 5.5-6
Iron 0.05-1.75 mg/1 (lower concentrations in recent years)
Manganese  0.04-0.88
Typical Finished Water:
pH 5.5-6.5

Iron and manganese concentrations are above secondary standards and should be removed prior to
PFAS treatment by either GAC or resin to avoid fouling of the filters. This will require a
greensand filtration system, similar to Wells #7 & 8 (Figure 12).

A new building would be constructed
adjacent to the existing Well #3 pump house, |
and would include a Greensand Plus WTP, |
similar to the existing WTP at Wells #7&8,
the new PFAS treatment system, a caustic
feed system (bulk storage & day tank) for
pH adjustment to replace the existing lime
feed system, sodium hypochlorite (bulk
storage & day tank) for disinfection, and &
blended phosphate for corrosion control.
For the purposes of this evaluation, we have |
assumed that bulk sodium hypochlorite |
would be used for disinfection, but the use |
of this or calcium hypochlorite tablets can be
further evaluated during design.

L ¥ ;
AN o T S e
AT e bl St St e s

Well #3 Iron and Manganese Treatment:

Proposals were solicited from Tonka, Hungerford and Terry and Roberts Filter for iron and
manganese treatment using a Greensand Plus filtration system. Tonka and Hungerford and Terry
recommended the use of a single horizontal pressure tank, each containing multiple individual
filter cells, while Roberts Filter recommended the use of two vertical pressure filters, similar to
those at the existing WTP at Wells 7&8.

Tonka Water recommended a Greensand Plus filtration system consisting of the following:

NAPROJECTS\MERRIMACK, NH\REALNUMMMERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 17 of 27



= UNDERWOOD

engineers

Building size (includes PFAS | 48 ft x 80 ft (w/ full basement level)

treatment)

Tanks One (4 Cells)

Orientation Horizontal tank, parallel filter flow

Diameter 10 ft

Length 28 ft

Greensands Plus media 8,550 Ibs per cell (34,085 total)

Media depth 45 inches (12 inches anthracite; 18 inches
Greensand plus; 3 inches sand; 16 inches graded
gravel)

Surface Loading Rate 3.0 gpm/sf (4.0 gpm/sf during single filter cell
backwash)

Anticipated Headloss 1-2 psi clean bed/ 7 psi dirty bed

Expected Life 10-15 years

Backwash Source From clearwell

Backwash Rate 3 gpm/sf (air & water backwash) & 10 gpm/sf for
re-stratification (water only)

Backwash Flowrate 200 gpm (simul-wash) / 668 gpm (re-stratification)

Total Backwash Time 15 minutes

Total Backwash Volume (single cell) | 4,900 gallons per cell; 20,000 gallons total

Anticipated Backwash Frequency unspecified

Recommended Feed Water pH 6.5 10 6.8

The recommended system from Hungerford and Terry was similar, but the tank was 10 ft
diameter and 20 ft in length, with two (2) filter cells, 4 gpm/sf loading rate, 12 gpm/sf backwash
rate for 10 minutes, resulting in 12,000 gallons of backwash water per cell, anticipated backwash
frequency between 14 and 20 hours.

Roberts Water Technologies recommended a Greensand Plus filtration system consisting of the
following:

Tanks Two

Diameter 12 ft

Height 14.5 ft

Orientation Vertical tanks; Parallel filter flow
Greensands Plus per Tank 19,216.8 1bs.

Surface Loading Rate 7 gpm/st

Anticipated Headloss Not provided

Expected Life Not provided

Backwash Source From clearwell

Backwash Rate Not provided

N:APROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 18 of 27



engineers

UNDERWOOD

Backwash Flowrate Not provided
Total Backwash Time Not provided
Total Backwash Volume (single cell) | Not provided

Alternatively, three (3) ten (10) foot diameter tanks could be used, but the cost of that system is

higher.

The cost of the iron and manganese treatment system is included with the cost opinions for each

of the PFAS treatment options (GAC & Resin) below (see Table 3).

Well #3 GAC Option

We received a proposal from Calgon for Well #3. They recommend the following using their
bituminous based coal, Filtrasorb 400, granular activated carbon.

consists of the following:

Building size (includes Greensand

48 ft x 80 ft (w/basement level)

treatment)

Tanks One
Trains 1
Diameter 12 ft
Height 26 ft
Orientation NA

GAC per Vessel 40,000 lbs

Vessel capacity

1,000 gpm maintain minl0 min EBCT

Empty Bed Contact Time (EBCT)

11 minutes with Calgon F400

Surface Loading Rate 7 gpm/sf

Anticipated Headloss 10-12 psi (for single filter train)

Expected Life 2+ years

Backwash From clearwell

Backwash Rate 8.5 — 12 gpm (with lower ramp-up/ramp-down rate)
Backwash Flowrate 960 - 1350 gpm

Total Backwash Time 36 minutes

Total Backwash Volume (single | 16,500 — 47,500 gallons

vessel)

The recommended system

Refer to Figure 13 for a conceptual layout.

Alternatively, two 10 ft diameter units could be installed, each with 20,000 lbs of GAC and an
approximate height of 22 ft. The 10 ft vessels would have an EBCT of about 11 minutes, loading
rate of 3.5 gpm/sf, and backwash flowrate of 670-940 gpm (at an average rate of 8.5-12 gpm/sf).
With a backwash time of 36 minutes, this would generate about 11,500-33,000 gallons of
backwash water.

Refer to the Well #7/8 GAC Option discussion for additional information and considerations
regarding the GAC tanks and system, as a similar system is recommended for Well #3 (single
tank vs dual tanks). The new building could be constructed with a basement/sump, to reduce the

NAPROJECTS\MERRIMACK, NHIREALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 19 of 27



= UNDERWOOD

engineers

wall height of the building to about 20 ft, or a 30 ft high slab-on-grade building could be
constructed (Figure 14 and 15).

The cost estimate for design and construction of a new 48 ft x 80 ft building, including iron and
manganese treatment, installation of the single 12 ft diameter GAC filter loaded with 40,000 1bs
of carbon, new sodium hypochlorite, caustic and blended phosphate systems, and replacement of
the well pump is estimated to be about $6.9 Million (see Table 3).

At an estimated change-out rate of one year, and a cost of $1.50-$3.00/1b from different GAC
vendors, a cost of about $60,000 -$120,000 per change-out per vessel is anticipated. This equates
to a total annual cost of $60,000-$120,000 for media replacement. This cost includes the carbon
changeout and disposal of the spent carbon. This does not include other operational costs such as
power and heat for the building, chemical costs, additional pumping costs, building maintenance,
and operation of an iron and manganese WTP, etc. For the purposes of this evaluation, we have
assumed that these additional costs might be in the range of $60-65,000 and therefore the total
annual O&M cost for the addition of Fe-Mn and GAC at Well #3 would be $120,000-

185,000.
Well #3 Resin Option

The following was recommended by ECT2:

Building size 48 ft x 80 ft (w/ basement for Fe/Mn and slab-on-
grade for resin portion)

Tanks One

Trains 1

Diameter 10 ft

Height 17 ft

Orientation NA

Resin per Vessel 393CF

Vessel Capacity 785 gpm

Minimum Vessel Flow 470 gpm

Empty Bed Contact Time (EBCT) 3.7 minutes at design flow of 785

Surface Loading Rate 10.2 gpm/sf

Anticipated Headloss 10-12 psi (for single resin filter ) + bag filter
headloss

Expected Life 1.5 years for PFOA; 4-6 months for shorter chain
compounds

Backwash From raw water (cannot accommodate chlorine in
finished water)

Backwash Rate 1.5-2 gpm/sf

N:APROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech

memo\Tech memo - PFAS Eval.doc

Page 20 of 27



= UNDERWOOD

engineers

Backwash Flowrate 118-157 gpm

Total Backwash Time 36 minutes

Total Backwash Volume (single | 4,300-5,700 gallons

vessel)

Additional Equipment Dual bag filters and dechlorination system

Refer to Figures 16 and 17 for a conceptual layout.

Refer to the Well #7/8 Resin Option discussion for additional information and considerations
regarding the resin tanks, system, and ancillary equipment, as the same system is recommended
for Well #3, just with a single vessel. Since the new building will also house the iron and
manganese treatment process, that part of the building would likely be constructed with a
clearwell and recycle tanks below, with the iron and manganese filtration units and the resin units
constructed on the grade level, with approximately a 20 ft ceiling height. The new building
would house the iron and manganese filters, two resin filters, bag filter system, dechlorination
system sodium hypochlorite feed system, caustic feed system and blended phosphate feed system.
Filtered water from the Greensand Plus filters would need to be dechlorinated, similar to that
described for the Well #7/8 site. Alternatively, a different media could be evaluated for the iron
and manganese treatment that would not require an oxidant.

The cost estimate for design and construction of a 48 ft x 80 ft building containing the iron and
manganese treatment process, one 10 ft diameter resin vessel loaded with resin, dechlorination
and 5-10 micron bag filtration, in addition to chemical feed systems for sodium hypochlorite,
caustic and blended phosphate is estimated to be about $7.4 Million (see Table 3).

ECT2 estimates that the resin would need to be changed out about every 1.5 years for PFOA
removal, but every 4-6 months for PFBA, at a cost of about $250,000 for the vessel, plus $4,000-
30,000 for resin disposal. This yields a total annual cost of about $180,000 if the resin is changed
every 1.5 years, based on PFOA removal (not shorter chain compounds, which would result in an
annual cost of about $540,000 per year). This cost includes the resin changeout and disposal of
the spent resin. It does not include other operational costs such as power or heating for the
building, chemical costs, bag replacements, additional pumping costs, building maintenance,
operation of the iron and manganese WTP, etc. For the purposes of this evaluation, we have
assumed that these additional costs might be in the range of $65-70,000 and therefore the total
annual O&M for the addition of Fe-Mn and resin treatment at Well #3 would be about
$250,000 to $610,000.

WELL #2/3 COMBINED WTP EVALUATION

Since Well #2 and #3 are both located in the central part of Town, an option for a combined
Water Treatment Plant (WTP) was evaluated. The design capacity for a combined Well #2 & 3
WTP would be 2,300 gpm (1,500 from Well #2 and 800 gpm from Well #3) and could be located
on the south eastern portion of the Well #2 lot (map 3/lot C-76), adjacent to the existing MVD
garage, or at any other location along the connecting water main (see Figure 18). As previously
noted, Well #2 is currently pumped at no more than 1,100 gpm, but for the purposes of this
design, we have planned for the full permitted capacity.

NAPROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 21 of 27



= UNDERWOOD

engineers

The possibility of using blending of the two wells in lieu of iron and manganese treatment for the
Well #3 water has not been evaluated at this time. For the purposes of this evaluation, we have
assumed that iron and manganese treatment would be provided, the same as described previously
in the Well #3 treatment options.

The new building would include the new iron, manganese and PFAS treatment systems, in
addition to caustic feed (bulk storage & day tank) for pH adjustment, sodium hypochlorite (bulk
storage & day tank) for disinfection, and blended phosphate for corrosion control. Well #3 water
would be treated for iron and manganese, as previously discussed. = Combining the PFAS
treatment of Well #2 and the iron, manganese and PFAS treatment of Well #3 in to a single
facility would require new water mains between Wells 2&3 (approximately a mile long) and the
new centrally located treatment plant, as well as pump upgrades at both wells. The additional
construction costs associated with the new water mains may be offset some by savings by
eliminating duplicate processing equipment at two separate facilities. These cost savings include:
1) constructing only one facility, 2) not having to perform site enhancements at both Wells 2&3
for buildings and infrastructure to accommodate bulk chemical deliveries, 3) economies of scale
with HVAC and electrical systems, generator, etc. and 4) long term operational and maintenance
cost savings from operating just a single facility.

Additional value could also be incorporated through housing a much-needed backup booster
pump system for the MVD High Pressure Zone (HPZ) and adding space to accommodate the
current MVD offices as MVD has been contemplating new office space at this location for some
time. However, costs for these additions (booster pump system and administrative space) have
not been included in this cost evaluation.

Combined Well #2/3 Combined GAC Option

The same iron and manganese treatment system previously described for Well #3 would be
incorporated in the combined WTP. The GAC system for PFAS treatment would include the
following:

L dYStenm Surmmial

Building size 48 1t x 100 ft (w/ full basement level)

Tanks Three in parallel

Trains 3

Diameter 12 ft

Height 26 ft

Orientation Parallel

GAC per Vessel 40,000 Ibs

Vessel Capacity 1,000 gpm each (total system capacity 3,000 gpm)
to maintain minl0 min EBCT

Empty Bed Contact Time (EBCT) 11.5-13.5 min

Surface Loading Rate 6.8 gpm/sf

Anticipated Headloss 10-12 psi (for single filter train)

Expected Life 2+ years

Backwash Source From clearwell

NAPROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 22 of 27



= UNDERWOOD

engineers

Backwash Rate 8.5 — 12 gpm/sf (with lower ramp-up/ramp-down
rate)

Backwash Flowrate 960 - 1350 gpm

Total Backwash Time 36 minutes

Total Backwash Volume (single vessel) | 16,500-,47,500 gallons

Refer to Figures 19 and 20 for a conceptual layout.

Refer to the previous Well # 2 and #3 GAC Options discussion for additional information and
considerations regarding the GAC tanks and system.

The cost estimate for design and construction of a new 48 ft x 100 ft building, including an iron
and manganese treatment system, three 12 ft diameter GAC filters, each loaded with 40,000 lbs of
carbon, new sodium hypochlorite, caustic and blended phosphate systems, replacement of the
well pumps, connecting water mains is estimated to be about $10.9 Million (see Table 4).

At an estimated change-out rate of one year, and a cost of $1.50-$3.00/1b from different GAC
vendors, a cost of about $60,000 -$120,000 per change-out per vessel is anticipated. This equates
to an annual cost of about $180,000 to $360,000. This cost includes carbon changeout and
disposal of the spent carbon. This does not include other operational costs such as power and heat
for the building, chemical costs, additional pumping costs, building maintenance, etc. For the
purposes of this evaluation, we have assumed that these additional costs might be in the range of
$60-65,000 and therefore the total annual O&M cost for the addition of Fe-Mn and GAC at
Wells #2/3 would be $240,000-425,000.

Combined Well #2/3 Combined Resin Option

The following resin treatment system was recommended by ECT2:

Building size 48 ft x 100 ft (w/partial basement level for Fe/Mn,

slab-on-grade for resin portion)

Tanks Three in parallel

Trains 1

Diameter 10 ft

Height 17 ft

Orientation Parallel

Resin per Vessel 393 CE

Vessel Capacity 785 gpm each (total system capacity 2,355 gpm)

Minimum Vessel Flow 470 gpm

Empty Bed Contact Time (EBCT) 3.8 minutes at design flow of 785 gpm

Surface Loading Rate 9.8 gpm/sf

Anticipated Headloss 10-12 psi (for single resin filter ) + bag filter
headloss

Expected Life 1.5 years for PFOA; 4-6 months for shorter chain
compounds

NAPROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 23 of 27



= UNDERWOOD

engineers

Backwash Source From raw water (cannot accommodate chlorine in
the finished water)

Backwash Rate 1.5-2 gpm/st

Backwash Flowrate 118-157 gpm

Total Backwash Time 36 minutes

Total Backwash Volume (single [ 4,300-5,700 gallons

vessel)

Additional Equipment Dual bag filters and de-chlorination system

Refer to Figures 21 and 22 for a conceptual layout.

The new building construction would be similar to that previously described for the Well #3 resin
option.

The cost estimate for design and construction of a 48 ft x 100 ft building containing the iron and
manganese treatment process, three 10 ft diameter resin vessels loaded with resin, dechlorination,
5-10 micron bag filtration, chemical feed systems for sodium hypochlorite, caustic and blended
phosphate, and connecting water mains is estimated to be about $12.2 Million (see Table 4).

ECT2 estimates that the resin would need to be changed out about every 1.5 years for PFOA
removal, but every 4-6 months for PFBA. We assumed a cost of about $620,000 for the resin,
plus $12,000-90,000 for resin disposal, yielding a total annual cost of about $450,000 if the resin
is changed every 1.5 years, based on PFOA removal (not shorter chain compounds, which would
result in an annual cost of about $1.35 Million per year. This cost includes the resin changeout
and disposal of the spent resin. It does not include other operational costs such as power or
heating for the building, chemical costs, additional pumping costs, building maintenance, etc. For
the purposes of this evaluation, we have assumed that these additional costs might be in the range
of $65-70,000 and therefore the total annual O&M for the addition of Fe-Mn and resin
treatment at Wells #2/3 would be about $520,000 to $1,400,000.

N:APROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 24 of 27



= UNDERWOOD

Bl engineers

COST SUMMARY AND CONCLUSIONS

Below is a summary of the costs presented herein:

Well #2

(New PFAS
Building)

Well #3

Wells #7/8 |

34°x48° w/ basement

| GAC — WO 2 Ssels

$3.6 Million

32°x60° w/ basement

(PFAS $130,000-255,000/yr
addition) 34°x48’ slab-on-grade Resin — Two 10 ft vessels $4.4 Million

GAC — Two 12 ft vessels

$320,000-910,000/yr

$4.3 Million
$140,000-265,000/yr

32°x60" slab-on-grade

48°x80° w/ full basement

Resin — Two 10 ft vessels

GAC — One 12 ft vessel

$5.1 Million
$330,000-920,000/

$6.9 Million

(New $120,000-185,000/yr
Fe/Mn and 48°x80° w/ partial basement Resin — One 10 ft vessel $7.4 Million
PFAS Bldg) | (Fe/Mn), partial slab-on-grade (resin $250,000-610,000/yr

Wells #2/3 48°x100” w/ full basement GAC-Three 12 ft vessels $10.9 Million
(New $240,000-425,000/yr
Fe/Mn and 48°x80° w/ partial basement Resin-Three 10 ft vessels $12.2 Million
PFAS Bldg) | (Fe/Mn), partial slab-on-grade (resin) $520,000-$1.40 Mil/yr

Although not included in the costs presented in this study, a combined facility at Wells #2/3
would provide the opportunity to incorporate a booster pump station for the high-pressure zone,
as well as new administration space at the facility. These ‘extra’ features were not included in
this evaluation, but present an added benefit to the combined Well #2/3 facility, over separate
facilities.

As previously discussed, regulatory requirements are currently under review in New Hampshire,
and may change in early 2019. There are currently only two compounds regulated. It is expected
that the number regulated compounds will increase to four in early 2019, and MCLs for the two
existing regulated compounds could change. In addition, changes are anticipated to occur in the
future as more research and studies are conducted on these compounds.

This study is based on single vessel treatment (lead vessels only), since removal of PFAS at this
time is not required by regulation. Space has been allocated in the proposed building footprints
for the addition of lag vessels, should regulatory requirements become a factor in the future, or if
polishing treatment is necessary to remove trace compounds.

Several options exist for each site, which may produce different results. Although GAC is
predicted to have a slightly longer life to bed change-out (approximately 2 years compared to 1.5
years for resin), and is less expensive, there is substantially more GAC material used in each bed,
as evident from the tank size discussed previously. In addition, previous studies have indicated

NAPROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 25 of 27



= UNDERWOOD

engineers

that GAC may not be as successful in removing short chain compounds. If these short chain
compounds need to be removed, then the use of resin somewhere in the process (either for
primary, or ‘polishing” should be considered. Examples of short chain compounds include PFBA,
PFBS, PFHpA, PFHXA and PFPeA. Some of these compounds have been identified in very low
concentrations (typically 2 ppt or less, a few up to 5 ppt) in the wells. If the goal is to remove the
higher concentration compounds, like PFOA, which has been identified in concentrations about
20 ppt in the wells, then GAC may be a more cost-effective option.

Where iron and manganese treatment is necessary (Wells #3 and #7/8), additional processes are
needed to accommodate resin due to the oxidants necessary in the iron and manganese treatment
process. For the purposes of this evaluation, we have assumed chemical dechlorination would be
used. Particularly for these sites, it may be more advantageous to use GAC for treatment. If
removal of smaller chain compounds is necessary, and not accomplished by the GAC, a resin
filter could be used as a lag or polishing filter, allowing the GAC to remove any oxidants, as well
as longer chain compounds, thereby saving the capacity of the resin for those shorter chain
compounds, and extending its life as much as possible.

DES is investigating the possibility that pumping of Wells 7&8 is contributing to an increase in
PFAS concentrations downstream in Pennichuck Brook. While neither UE nor EGGI feel that
there is technical data to support this possibility, this investigation should be closely monitored by
MVD as there could be serious consequences on the use of these wells if DES determines that
their use is causing surface water quality issues.

The cost of constructing a single combined plant to treat water from Wells #2 and #3 is presented
as slightly less than single plants at each site, even with the cost of additional water main. There
are several other advantages to combining facilities at one location. First, the possibility of
blending the water to eliminate the need for iron and manganese treatment could be evaluated.
Having a combined facility would also allow the addition of other improvements (not included in
this evaluation), such as a booster pump station and new administrative office space to be
included into a single space. There also may be operational savings in having heating, electrical,
chemical feed equipment in a single location.

NEXT STEPS/RECOMMENDATIONS

To continue to plan for PFAS treatment, we recommend the following:

e Advance a preliminary design phase for treatment at Wells #7 and #8 and a combined
facility at Wells #2 and #3. Proceeding with preliminary design will allow the project to
be better defined including:

o Field investigations

o Piloting for resin or GAC, Rapid Small Scale Column Testing (RSSCT) for GAC,
or desk-top evaluations for media selection

o Confirmation of treatment goals (regulatory or local preference)
o 30% design preparation for site and building

o Updates on costs

NAPROJECTS\MERRIMACK, NH\REALNUM\MERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 26 of 27



= UNDERWOOD

engineers

o Funding and financing options

e Advance preliminary design of the booster pump system for the high-pressure zone and
new administrative space, as part of the combined facility at Wells #2 and #3.

e While preliminary design is ongoing, work with NHDES to understand what future
regulatory limits might look like so they can be met and incorporated into final design.

e Stay abreast of DES’s investigation into the increase of PFAS concentrations in
Pennichuck Brook to see if their conclusions have any impact on the use of Wells 7&8.

e Update MVD’s CIP to incorporate PFAS treatment into the financial plan along with other
infrastructure needs.

e If MVD continues to desire to plan for PFAS treatment, we recommend a budget for
preliminary design of $300,000.

e Depending on funding availability, preliminary design could begin as soon as
spring/summer 2019

e Advance a preliminary design

NAPROJECTS\MERRIMACK, NH\REALNUMWERRIMACK VILLAGE DISTRICT\2345 Facility Evals & PFAS Feasibility\08 Comp\Tech
memo\Tech memo - PFAS Eval.doc Page 27 of 27



APPENDIX 1
FIGURES




APPENDIX 1 — FIGURES

Figure 1
Figure 2
Figure 3
Figure 4
Figure 5
Figure 6
Figure 7
Figure 8
Figure 9
Figure 10
Figure 11
Figure 12
Figure 13
Figure 14
Figure 15
Figure 16
Figure 17
Figure 18
Figure 19
Figure 20
Figure 21
Figure 22

Wells 7 & 8 PFAS Treatment Schematic
Wells 7 & 8 PFAS Treatment Process
Wells 7 & 8 PFAS GAC Plan View
Wells 7 & 8 PFAS GAC Elevation
Wells 7 & 8 PFAS Resin Plan View
Wells 7 & 8 PFAS Resin Elevation
Well 2 PFAS Schematic

Well 2 GAC Plan View

Well 2 GAC Elevation

Well 2 Resin Plan View

Well 2 Resin Elevation

Well 3 Fe-Mn Schematic

Well 3 PFAS Schematic

Well 3 Fe-Mn GAC Plan View

Well 3 Fe-Mn GAC Elevation

Well 3 Fe-Mn Resin Plan View

Well 3 Fe-Mn Resin Elevation

Well 2/3 WTP Watermain Interconnect
Well 2/3 WTP GAC Plan View

Well 2/3 WTP GAC Elevation

Well 2/3 WTP Resin Plan View

Well 2/3 WTP Resin Elevation



-

AHIHSIANYH MIN MOVAINEAN
JORMISI FOVTHA MOVNIRIMEN
8 % L STIIM

BERE—0LZ—E09 XD 86BE—0£C—E09 "IBL
{0CE0 'H'N ‘P10SU0] 188415 230315 YMON B6

sisauibus

OOQSN_H_Z_._ i

14 Y4
103rQud

gL0Z/%1

/2l
alva

\_  ou| LININLYIUL SVid 03SOO¥d
\
NOILNGIH1SIa ” & ”
- Ol \S_J =/ TIEMEYITO
N Wi;/w&
=/ i ALINVIO
304 NMOHS LON
5 o SWALSAS HSYMMOVE
uﬂv m r ANV FJT0A03M
% 35 NOILOFANISIC —
o o3 - 31 IMOTHOOdAH
| S WNICOS
- ok
€I O
> 57
S-S
S
— _ (Z 914 339)
LININLYINL 0
SY4d - =
= =
i T
5
£ g
R R A -
o @)
20l ®.0l 201 %0l c Y
(AINO NIS3Y) ) - o " % —
ALYNINOTHO3C NElRg|E NEIRIE NETRE NEIR[E
aNVS aNvs aNvs aNvS
~NITHO —N3ITEO —N334O —NITHO

=

8 TIIM

=

i

SECZN DV I EETRNSIZ QN |Bay

gES

g

g, SOINDPCONR W 4

BIOZ v/ T

Wed 722001




BwW BW 8w
BW TO

DRAIN
/H‘\

I,

FILTER
(SEE
DETAIL)

T
GREEN—

SAND
FILTER 1

10'¢
N

DISINFECTION

SODIUM
~——— HYPOCHLORITE -~

o

1 74: 48 P

BOOSTER
PUMPS OR

REPLACE ,.] [—-‘.
WELL PUMPS

]

(M)—sew DETAIL) .
| BW TO .. A
DRAIN
MANWAY}I_\ g CellEenn o
> -

LEGEND

~———12'¢ GAC OR
o 10’9 RESIN PRESSURE TRANSMITTER * SAMPLE TAP
PFAS FILTER

2 /14 /2018

CLEARWELL

BW
Bw

d\FIGS

3

DATE PROPOSED PFAS TREATMENT SCHEMATIC | F'¢:

PUMP 12/14/2018 UNERV\DOD WELLS 7 & 8

engineers 2

' MERRIMACK VILLAGE DISTRICT
CHECK VALVE 2345 99 North State Street, Concord, N.H. 03301 MERR|MACK, NEW HAMPSHIRE

Tel. 603—230—9898 Fax. 603—230—9899

—bBwW —— BACKWASH

Numbers \MERRIMAC KN2345 Wells 3 7 & 8\c

NOT TO SCALE

\3( @ FLOW METER FLOOR DRAIN
SAMPLE PORT (TYP)
N

\ e BUTTERFLY VALVE

.

i\ Red!



Py

3a

c 24

1214/ 2018

S 7‘8.(‘]'\"\/@‘

. 7 A BN 3ANFIG

4

NMumbers \MERRIMAC KN 2345 Wells

W Rea

KNOCKOUT
I P77 2777 -
i : 7
/ Ny
10'¢ RESIN \ 12'¢ GAC FILTER
FILTER
=0 (FUTURE) o
T 7 s ok e )
Y
a \ 2
s S L—
/
%
|
=
£
A

-

on
]

CLEARWELL
{BELOW)

SODIUY HYPOCHLORITE ROOM [

| @i

P
. | I A IO LQE,_TL ______
2 \ 108 RESIN b %}"”“ —— T I S I | S I e
FILTER / I RGNS 0 S A —— et 31 ... I S
\ {FUTURE) 128 GAC FILTER & O pr? wr
T—— / } 1150 GAL. Hi@&;{%ﬁ
(64" = $9°H) (64°8 « 29°H) TT1 T TT1
DoUN TO FIPE
7 = RN 2
'h g ] s UL | |
— | LA A AT A A IAAY | [ £ LA VDIV IIS
& L] ]
KNOCKOUT g
NOTE: 1)
BACKWASH PIPING NOT
SHOWN FOR CLARITY v
SCALE: 1/8"=1'—0" , , ,
0 4 8 16

32’

SCALE: 1/8" = 1"-0"

UNDERWOOD

engineers

59 North State Street, Concord, N.H, 03301
Tel. B03~230~9898 Fux, 603—230—9895%

GAC PFAS TREATMENT OPTION — PLAN

WELLS 7 & 8
MERRIMACK VILLAGE DIiSTRICT
MERRIMACK, NEW HAMPSHIRE

FIG.

AN




FUIHSWYH MIN MOVWIMYIN
b LORILSIA JOVTTIA HOVARIEAN
8 % L STI3M

14 | NOWVATTI — NOLdO ININLVIL SVid JI¥D

66B6—0C2—£08 'Xbd 8EBE—0LZ—E09 'BL
l0EE0 "H'N ‘p4o0uc) ‘Jealls 830ig YIION 86

siasuibusa

n_OQsmmn_z: ki

G¥sZ

L23roxd

| [s102/71/21
Alva

0= = .8/1 TIvos

L Sl 8

A—OI-IA

1=,8/1 WS,/ ¢\

NOILJO INJWLVIYL SVid OVaL/

e

(MO TEMAYIT) HLLYN) 0261 3 TJ o ot
: el - Bkl |

N

(AN N L9702 T3 9NINED =3

(MO0 1SHld dIM A4+) S'ROT " ONILYMO 40 dOL~ | i

o

GLUIZ “E MNYL 40 dOL T

*

JNAMLNE 8

= -z
L= H— (4 <0
AYHNYN
4 TOMYTD oL
D O HILYM A2UVIHL
m 7 2
H-8 H-£
WAL OVO #7L @uﬁ "z m\
Tid NoawvD .

SL74ZZ I3 OMOL XF

ERECEEEOEEERY

IR T AN R I TS

p=
4

PMpTE—/ SOLNPESANR W /L

Al

Hl0Z/ T

BFLL 2

i)




24,22 WA

Q18 1

12714,

L7 & BN 3dNFIGS T—Hdwg,

E

k=1

M:NReal Numbers\MERRIMACKN\Z345 Vel

L

E ||/
i

i

|

|
{BELOW) E

E

COUNTER /CABINETS

W [CAUSTIE AND
PHOSPHATE
RO

[

T

(i STE FFOeriEAE Roo) |
oom | G

— 4 — — — — ) e e i

ADA TOHET

O
O o

SR Tani "B T SO B O |
(621650'6;;”) (sfsz”kﬁf:”) |‘T '["‘[ miw |Ta ;I:;pgl
RN ALY
] ] Lt L] |
AL A LA
& L] [
B
RESIN PFAS TREATMENT OPTION
SCALE: 1/8"=1'-0" o n g 16 300
SCALE: 1/8° = 1'-0"

= UNDERWOOD

engineers

99 North State Street, Concord, N.H. 03301
Tel. 603~230—-9898 Fuax. 803—230—-9898

RESIN PFAS

TREATMENT OPTION — PLAN
WELLS 7 & 8

MERRIMACK VILLAGE DISTRICT
MERRIMACK, NEW HAMPSHIRE

FIG.

AN




\

i

FUIHSAWVH MIN “MOVNIMYIN
LOMIMLSIQ JOVTHA HOVANIMYEEN
8 % L STIIM

NOLVATTI — NOLLdO ININLYIHL SYid NISHN

goomiiann =i

BERE~0CZ~E09 'XBd  BEBE-0LZT—L09 F
LOE20 'H'N ‘pioauc) *jans 8303g yRoN

siaaauiBua

al
56 11 494
i 103r0dd

1 Btoz/v1/21
alva

-
-

Ol

= .8/t Iv¥OSs

T —— I — ]

rAY

GLuEg IR MOL XT3 T

{dlm 30 24 SIHALYN) SE0T T3

Sl

ONLLOO4 40 MOLIOE 022 ™ _.I—

-w -nv

0

—1=,8/1 AWIS/ g\

NOILdO IN3JWLV3

HMAIVM QBRI —

m<|._n_ NISThL/

L1

S°0Z2 T MNVL 4oL

o e —

| g

el
NIS3M #,01

{

HALNA ove

I
NIS3Y #.0L

TT1 TT
11 il
flLem—""""~ diE

[

L& 4

| i

I {

| i

i |

1 i

| (Funind) i

| W {

1 NIS3: 8,04 i

1 i

| |

I ]

1 i

T |||||||||||| J.

/I \\
(LNOMd NI) TIVM
———#00d TYIINGEHD

$eiz 13

TSR GEO MOV AIMINNSIBQUIAN DR N T

Wd 250028 810Z/ ¥




3 P

5

224

12/14/2018

7 & BN\o3dNFIGS

3

Vaiis

W\ Reat Numbers\MIRRIMAC K\ 2345 W

WELL 2

MANWAY

BW BW BW
BW TO
DRAIN E
|
FILTER E.
(SEE g5
DETAIL) 25
SOl
6=
ATo
BOOSTER
PUMPS OR
REPLACE A DISTRIBUTION
WELL PUMPS e~ »
x >
o FILTER
Y (SEE
{M) BW BW pw &——DRJAIL)— |
—
BW TO
DRAIN &
: b ~ - -
M — ] BYPASS
°© LEGEND
- 128 GAC OR
O 13’: RESIN PRESSURE TRANSMITTER * SAMPLE TAP
PFAS FILTER
\3( @ FLOW METER FLOOR DRAIN -
SAMPLE PORT (TYP) F1G.
PROPOSED PFAS TREATMENT SCHEMATIC
B — - RWOOD
FILTER DE BwW BACKWASH @ PUMP '“ UNDE WELL o
Ef engineers 7
MERRIMACK VILLAGE DISTRICT
“ BUTTERFLY VALVE N CHECK VALVE 89 North State Street, Concord, N.H, 03301 MERR’MACK, NEW HAMPSHlRE
Tel. 603—-230—9898 Fax. 6032309899




JHIHSAAVYH M3IN  "MOVIMMIN
LOIELSIO JOVTIIA MIVAIYYIN
Z TIIM

NVid — NOLLJO IN3NLYIML SVYid IV

GOOMNIANA &

6686—0C2—C09 *04 RBERE—0LL—L09 ‘Pl
LOCC0 ‘H'N ‘pioouol 1eeMiS F1PYS YLON 66

siaaulBus

S¥eed
123royd

8102/¥1/2)
aiva

0—1=.8/1 TIv0S . LO—b = 8/1 :Tvos
= = == = = = = ——————— e
INJNLV SVdd VO = Au K 8
L 00 \_.\L
_ fE.
m_m 0G| . %r
_m \\\\\ ..I.../// \\\\\1 ..;.///
_ % / oy // / Wiy U-.«_ z/
;
N
\
\
/
\
N
\
N
N

LNOMOONA

Bwpz 713 SOIANPEONE F L

‘g by

2N

B3 SHEZNMOVWINE TN SISgLNy o

)

¢

W 178201 BL0Z 11/ T

Ll



“Ild

FIIHSAWYH MIN “MOVYNIMHIN
LORILSIA FOVTIA MOVNRIMEN
¢ TIIm

NOWVAZTI — NOLHO INJALYIUL SVid IVO

66B6—0CC—C09 'XBd VERE—0LZ—E09 'BL
L0EC0 "H'N ‘plodUe) 498415 831015 UiJCN 66

sJsosuibus M

QOOMIANN =

G¥e?
L23rodd

BLOZ/¥L/21
ava

N/

L—4 = ,8/1 FIvos

AN
O—1=,8/1

JIvOS

NOILdO INIWIVIEL SVid JVO

Rest B

SLI=Z

{vauy naHD 40 34) FeceL BT |

-

LAE _u

(dun) .r;!\ 7

-2

FETO0Z 1 NVL 40 doi T

L DY $T1

TFild NOBNYD ¥

W 8 8%

U3 OvO $28

Tl NOBWYD ¥

F0'307 13

% LT sHEM SETEN DV WIHE I SIEGUINE

BN

SO14NPC

Bl N\I

apZ

w02/ v/ 7l




6686—0€2—£09 Xbd B6B6—0LZ—E08 'IBL

\ NN:IM&—%(I _SMZ .MO(E_N_ENE —ommo.I.z.Eou:oo.ynubmuwcum_._tozmm m.TMN /
0l JORISIG FOVTIA MOVNIENMEN - 103royd

sJiosuibus EH

s GOOMYIANN =

j8Loz/v1/2t
4| NVId = NOLJO INJALVIL SVid NISH 31va

QUUITTR| B2 A

e

N
ERNCIE

LO—4=.8/1 TIvoS _ LO-1 = 8/L TS

NOLdO INIWLVIdL Svid NSJ® &+ o0

A

o
]
[

—_—
™Y
3
3
]
y
i

1

SEm

i

NG TR 4

BMPT TN SOLINRS

%

£—8E
&

e TS




Ll

Old

AHIHSAAYH MIN MOYNINYEN
LOIUISIT FOVTIIA AIVNIMEIN
2 TIIm

NOLVATITE — NOILdO ININLVIML SVid NISH

6686—0CC—£09 %04 BG686--082-L08 "BL
I0£E0 "H'N 'poouc] 'j@sns 3101S UHON 66

sioaulBus

GOOMRIANN &l |

Sved
123r0ud

8L0z/%1/2)
diva

N

o—-.l = .8/L 3voS

£e

O—=.8/1 TVoS

NOILdO IN3JWLV3

Eﬁlﬂl_lllli—

Sl 8

SVid NIS3Y

soal @ —
L R TT TT
I 11
I 1
Al I
L & |
| 1
| |
| |
| |
| |
et wirn | !
NSZd 101 NS3H 601 _ ”
| {
| i
| i
| i
o o o e ] e e =
o ey
e R

\r_.__

S0

SHPOZNH DT AIEEANNSI2QUING 08 11y

S{I= A

-
z

TRDZ TTEM SHLNPEING ® £

el 17 :0F 0 BLOZ/FL/ 71




=)
_!
*\,

\ . 6686—0RL—¢09 04 BER6—0CT—F09 "IBL
JHIHSdWYH M3N MOVINIYE3W l0RE0 "H'N ‘pioducn 39215 91P1S YHON 65 Sy
1OMISIO FOVTIA MOVWINNINW 103P0Nd
N F \ \ sioaulBua
diM €/¢ TT3M HO/ ANV € TI13M ggz: i _m_om\i\m_
/ 514 ININLYIYL SY4d ONVY UNR4d (03S0d0Odd 2va
NOILNEIHLSIa u n_ "
- Ol \_2J =/ RREINNERL)
“ d ”
=/ i ALIMYTO
404 NMOHS 10N
SWILSAS HSYMMOVE
m mm aNY 370A03Y
@ wm NOLLO3INISIA
6 af — 31 I¥OTHIOdAH
' 23 . WNidos
2 88 I
Z7 :
> mmu" i .
S 3I> | MNVL IYOILYN3A 0L (€) D
e B 1 ST130 ¥3LNH ¥ /M
4 | _ MNVL IVLNOZIMOH 01 (1) ‘8

Ve e e e e o

=

STI3D ¥3LN4 T /M
MNVL IVLNOZIMOH 01 (1) 'V C
“SNOHd0 -
!
0
X
>
&
l ra ¢ ¥ 3
3L 31 N3 3L
ANVS aNvS aNvs aNvs
~NI3YO ~N3349 —N3349 —NI3O
Ty <l B

—

ALR™OTHOOLAH KWNIGOS

S E

=R AN

P2 DT IS AN Se gLy

S S

=1

i

T SONPEONE W/

ZL oz v1/e1 (2L by thepg

s

Pid 10

AL



3007 & BNc3dN\FIGS WELL Z.dwg, fig 13, 12/14/2018 12:27:14 PM,. amr

Wells

mbers\MERREIMAC KN 2345

s\ Real N

GREEN—
SAND
FILTER

HYPOCHLORITE —
DISINFECTION

SODIUM

A

10. MICRON
— ]

. BAGFLTR _

Y

FILTER

MANWAY

NOT TO SCALE

GAC/RESIN Lo
\ Y @ BW BW BW BW A
- -

\c’x( @ FLOW METER FLOOR DRAIN
SAMPLE PORT (TYP) FIG.
N

@-N@ * (SEE

DETAIL)

| .

BOOSTER
PUMPS OR
REPLACE
WELL PUMPS

~—
BW TO

DRAIN CLEARWELL

BW
|
E
i
| E
|
|
i
|
[

BYPASS

LECEND

=——12'¢ GAC OR
10°¢ RESIN PRESSURE TRANSMITTER * SAMPLE TAP
PFAS FILTER

o

PROPOSED FeMn AND PFAS TREATMENT SCHEMATIC

UNDERWOOD WELL 3

B engineers MERRIMACK VILLAGE DISTRICT 13

98 North State Street, Concord, N.H. 033501 MERR]MACK. NEW HAMPSHIRE

Tei. 603—230—-9898 Fax. 603—-230—9899

—BwW —— BACKWASH PUMP

CHECK VALVE

be BUTTERFLY VALVE




fig 14, V2142018 110

S.dw

7 & ENcEANFIGS WILL

RRIMACIKNZ345 Waits 3,

\Real Numbers M

B

: | EF O
===
- —1—
= s =
I | — o / O
/
el ///,
e
: _— [@]
/3—“"““‘* RECYCLE CLEARWELL
- o o i e
I 128 GAC FILTER | B .
. ¥
/ a i \\
q
i |7
°Z
- oo
% | 3
I 0
BULK TANK PIPE -
%‘ Y R oy |
BO'-0"
GAC PFAS TREATMENT OPTION
SCALE: 1/8"=1'-0" o e o -

SCALE: 1/8" = 1'-0"

-

engineers

99 North State Street, Concord, N.H. 03301
Tel, 603—-230—-9888 Fax. B03~230-9899

E= UNDERWOOD

FeMn AND GAC PFAS TREATMENT OPTION - PLAN

WELL 3

MERRIMACK VILLAGE DISTRICT
MERRIMACK, NEW HAMPSHIRE

FIG.

14




Jmr

O Ph

540

255

12/14/2018

15,

7 & B\c3ANFIGS WELL 3.dwg, fig

3,

A\Feal Numbers\MERRIMAC KNZ34% Wells
. *,

— B 8.5k

4" CARBON FUL
8" INFLUENT
TOP OF TANK EL 2205 — /_
e S
2810
12'% GAC FILTER
= $-0'_—GRATING I |
TOP OF GRATING EL. 205.0% ... > // I 1 - — B 2080k
_r L
J..J_
[ RECYCLE RECYCLE TLEARWELL J_J'I
(se10m (e510m el r
S
J"rj
J_J_
oo B W =l e EL 1635
—_ B 1020
GAC PFAS TREATMENT OPTION
SCALE: 1/8"=1"-0" o " g - 30

SCALE: 1/8" = 1'-0"

.

Febin AND GAC PFAS TREATMENT OPTION — ELEVATION | "'

__ E UNDERWOOD WELL 3

MERRIMACK VILLAGE DISTRICT

99 North State Sireet, Concord, N.H. 03301 MERRIMACK, NFW HAMPSHIRE
Tel. B03—230-9898 Fux. 603—230-9899 ’

engineers 15




ormr

P,

BNC3ANFIGS WELL 3.dwg, fig 96, 12/14/2018 12,2211

7 &

3,

5

MisReal Nurmbers\MERRIMACKNZ345 Wells

w—t" . B 1 l ] . 280 w-a” |H L’"‘I
- T L ¥ I I 3 1 !
I/ i / \ O o
[ HORIZONTAL TANK Fumes
] Gkﬂmsm:g;ul;l_s FILTERS O
BAG FILTERS \ /
PUMP 2 q
10;5-!4 Z
. [~
3 | \
— = i —
L / E J]_ /
o /
]E Ny E‘ﬁm‘:ﬁﬁ
DECHLORINATION | E
oo BT |
=l O B B
GALLERY —
(BELOW)
| I PIPEG‘_A.L-LT?RY
__h A —
RESIN PFAS TREATMENT OPTION
SCALE: 1 /8"=1 '—-o" o ¢ g 16 30

SCALE: 1/8" = 1'-0"

"

FeMn AND RESIN PFAS TREATMENT OPTION — PLAN

WELL 3
MERRIMACK VILLAGE DISTRICT
MERRIMACK, NEW HAMPSHIRE

= UNDERWOOD

engineers

9% North Sigle Street, Concord, N.H. 03301
Tel. 6032309888 Fax. 603~230—988%

FIG.

16




iy

fely

$2/14/2018 12:18:24 P,

17,

fig

A.dwag,

7o S\cANIIGS WELL

Welle 3,

Numbers\MERR

al

o

X \\ "

B 2080 —

108 RESIN
FILTER
BAG FLTERS el
= - EE— . -
r"! -
J”rj-
I
RECYCLE RECYCLE CLEARWELL I
A KA s s
J_J'
,..J'J— o E 1980
I I.......u..im
] - |
RESIN PFAS TREATMENT OPTION
SCALE: 1/8"=1"-0" o e - i

SCALE: 1/8" = 1'-07

N

& UNDERWOOD

engineers

99 North State Street, Concord, N.H. 03301
Tel. 603—230—9B88 Fax. 603—230-—9899

Feln AND RESIN PFAS TREATMENT OPTION — ELEVATION

WELL 3
MERRIMACK VILLAGE DISTRICT
MERRIMACK, NEW HAMPSHIRE

FIG.

17




e

lf‘ll.,.' i

: _- k- =) X 'mm
'iaizfn -

WELL 3

=

el 4N
e - A S
S i

MVD Office *‘

C YR

FIGS

3 "“\.

08|

¥ Aeq2
SCALE: NOTE TO SCALE

DAIE PROPOSED WATERMAIN INTERCONNECTION

12/14/2018 'E UNDERWOOD WELL 2/3 WTP

engineers

PROJECT MERRIMACK VILLAGE DISTRICT
2345 99 North State Street, Concord, N.H. 03301 MERR|MACK. NEW HAMPSHIRE
Tel. 603—230—-9898 Fax. 603—230—9899




armr

=y

14

fiy

COMEB dw

~
i,

4007 & BNo3dNFIGS WELL

Mo\ Real Numbers\MERRIMAC KN 234

é‘
Ty a— =g
CABI
e E O e
Q. E ASH
20 PUMP 1
Bl [ o iy
E 5 ROOM HORIZONTAL TANK
GREENSAND PLUS FILTERS
, O
1
-~
!
]
= |
RECYCLE RECYOLE CLEARWELL @
TANK | TANK (BELOW) B =
/ 128 GAC FLTER M ¢ cao
) (FUTURE) \
! ! .
| .' :
\ I
\ /
/ P - -
~
- ® /
~~o] fes | Il ' ) .
7 ]
it
- L - SODIUM /
- ""\.\ ,/’ "“-.\ HYPOCHLORITE |~
P < ROCM I
’ N ©—mr cali{
\ 4 \ -
/ \ / \ " @
[ | f 1 © | Ly
1 | | I | = o
\ 12' GAC FILTER i ! 12'% GAC FRTER } —_ '
\ {FUTURE) J \ (FUTURE) / _ 1 —O
\\ ,/ HYPOCHLORITE dﬁgv
S - N prad BULK TANK (BELOW) "
e b\ﬁ._.\ — PIPE GALLERY
%
—|

too'-0"

GAC PFAS

EATMENT OPTION

SCALE: 1/8"=1"-0"

16" 32

SCALE: 1/8" = 1'-0"

-

' UNDERWOOD

engineers

89 North State Street, Concord, N.H. 03301
Tel. 603~230—-9898 ¥Fox. 6032309889

FeMn AND GAC PFAS TREATMENT OPTION - PLAN

WELL 2/3 WTP
MERRIMACK VILLAGE DISTRICT
MERRIMACK, NEW HAMPSHIRE

FIG.

19




— . 21954

i

: 4" CARBON FILL 4" CARBON FILL

—

TOP OF TANK EL 2205 —

WORK
ROOM

560368 PM

HORIZONTAL. TANK
GREENSAND PLUS FILTERS
2810

12/14 /2018 G A6 AR PM,

128 GAC FILTER 12 GAC FILTER

fig 20,

TOP OF GRATING EL. 206.0 ... 1 210" H 1 . — EL 2080

T T
[ R o e
MANWAY (TYP)—t"" | (BELOW) (BELCW) 'r I

COMB dwg

[

EL
[

Al
[

G5
.

o
L.I

— EL 1835

s B 1820

{eils

Y

SRR

GAC PFAS TREATMENT OPTION

SCALE: 1/8"=1"-0"

0 4 g 16’ 3y

SCALE: 1/8" = 1'=0"

-

DATE FelMn AND GAC PFAS TREATMENT OPTION - ELEVATION | 7'

= RWOOD
12/14/2018| Eem UNDE WELL 2/3 WTP
dEE engineers 20
MERRIMACK VILLAGE DISTRICT
2345 99 North State Street, Concord, N.H. 03301 MERR]MACK NEW HAMPSHIRE
\ Tel. 603~230~9898 Fox. 603—-230-9899 '

M\ Real Numbers \MERRIMAC KN 234




i

12/14/2018 2:25:5

WELL COME dwq,

)

c3NTIG

S\c

s

al Numbers\MERRIMAC KNZ345 Wells 3,

_.J‘
“ 280" . gt | E H |_|
i 1
T
o O
10'8 RESN
/ FALTER \\ e
/ (FUTURE) \ HiGH LFT
! ' HORIZONTAL TANK FUMPS
| i GREENSAND PLUS FLTERS
\ ! 2880° O
/
\\ 7
N s
b -
“‘--.________..-"
A Y
PAERY. RN
/ FILTER
'.r (FUTURE)
|
t BALIWE]
\ 109 RESN PUMP 2
\ / FILTER
/
e —- '
,” "'\\ ¥
FARET'T. RN
o/ FLTER \ _ -
y (FUTURE) e ~
— \ y
\ ) A
\\ ! w'FTLmu —
/
AN / /
N SODIUM HYPOCHLORITE
e -
Y - ELEGTRI
) [/ MECHAN
=TT I o
0
= 5|0 0 5 -
e = 3l =
I
ROOM 12'x15' g ® o
i {BELOW) -
DESK_AND g PIPE GALLERY
- 71 [ ] H |
B | i
100°-0"
SCALE: 1/8"=1'-0" , , ,
e} 4 8 16 32

SCALE: 1/8" = 1'-0"

.

| = UNDERWOOD

engineers

99 North State Street, Concord, N.H. 03301
Tel, BO3—230—9888 Fax. 603—230—8899

FeMn AND RESIN PFAS TREATMENT OPTION - PLAN

WELL 2/3 WTP
MERRIMACK VILLAGE DISTRICT
MERRIMACK, NEW HAMPSHIRE

FIG.

21




armr

2121428 FM,

12/

WELL COME dweg, Tig 22,

S

z

307 & BNa3dNFIGS

A5 el

4

M\ Real Numbers\MERRIMACINZ

B. 2000 —

e Bl 2200
_-F ]
.~ - -H\‘\
A
| I
! a
} 168 RESIN | 10°' RESIN
! (FUTURE) E FLIER
: | HORIZONTAL. TANK
| ! GREENSAND PLUS FILTERS
E a o E BAG FILTERS 28010
N — :
H — it i
] 111 1 — EL 2060
_.rJ
J..}_
RECTGE T CERRWELL e g
TANK TANK (BELOW) T
(BELOW) {BELOW) _rml'f
,__FIJ- — E. 8.0
I l_ EL 1948
J, 830" J,
RESIN PFAS EATMENT OPTION
SCALE: 1/8"=1"-0" 5 . o . -

SCALE: 1/8" = 1'-0"

-

= UNDERWOOD

engineers

89 North Stote Street, Concord, N.H. 03301
Tel, 603~230~9838 Fax. 603—230—5899

Felin AND PFAS TREATMENT OPTION — ELEVATION

WELL 2/3 WTP
MERRIMACK VILLAGE DISTRICT
MERRIMACK, NEW HAMPSHIRE

FIG.

22




APPENDIX 2
COST OPINIONS




SUOIAHO 3500 JBYYY SYHd BTOZNBAT SYHd 3£ §PM\dWoD RONAYINGISERY SY4d '8 SIBAT ANBIRY SPEZVLINLISIA ADVTIIA NOVINIHYIANAINNTY TU\HN MOVNIIMIWASLDITOYAN

000°Lib'PS 1500 108j01d [B10],
00L°288% ‘ {9457) BulssuiBug
000°'0£5'cs {00001 % 3S24U 0} PAPUNOI) UOIIINIISUOY (€10
00¥°'8Z5°c% 1§05 UOINNSUOD BiGeqoid [B10]
00£°1G6% {(Uongannsuoo jo %0z) Aousbunuos
0050228 (%8) H0id 9 pEByIgAD JOJORIUOS
00896/ '2% rerogng
00g'8LL $ L 00e'gL LS 31 {1500 UoHONASUDD JO %G) LOBZHIGOWSP/UORBZHICO
00122 $ L 001'2L2$ S (1800 UoHONASUOY JO %G L |) sluswalnbay |elauss)
00Z°12E'C $ I o TAR A ur A g1 UONONIISUOD - 872 S|I9AA 104 Jusluleal] Luisay
000's $ L ' 000’ $| AMOTIV Bunsa | /Buljdwes
000°0¥ $ L 000'0r$ MOV Bunss] jolid Jo 1OV
{ej0]1 papudxy Auenp asud pun nun way|
S1S00 VYLIdVYD

gL0¢

Jou3s1q abe|liA YorWILLID
JS0D UOIoNIISUO0Y Bjgeqoid Jo uojuido sd9aubug Aleulwjaid

uIsay g/. S[I9M - AlBwNg Juswesl] Sydd

000°Z79'c$ 1809 108loid |e10L
005'82.$ (%52) Bussubug
000°016'2% {000°‘01$ Is24B2U O} papunod) UOIONISUOS [B)0 L
008°cL6Z8 1502 UCRINNSUOD 8]Geqoid jBjo]
00£'G6+E {uonannsuoo Jo 940z) Aousbunuos
0012818 (968) Hi0i4 9 pESLLIBAD JOJIBRUOD
00r'9./2'2% [eo1gns
00,26 $ L 004'L6% s (1800 UORINASUOYD JO %G) UOIBZHIGOLSP/UORRZIIGOIA
00L°v2T $ I 00L'vzE$ ST {1800 UORONASUOD JO %G} |) Siuswalnbay |BIsuRD)
000°606'L $ b Q00'6068'L $ ST UGHINASUOC] - 8// S[IOAA J0j JUBUER)] DVD)
000's $ I 000's ¢ MOTTY Bunse | /Budwes
000°0% 3 b 000°0v$ MOTIY Buyse] joiid Jo 1 DV
€101 pepuaixy Apuenp 92ld yun Hun wiey|
$1S00 TV1IdvD

gLoe

1oLsIq abejiA YorwLLB
1S09 UoljoNIIsuo) ajqeqold jo uciuidp sJtesuibug Aeuiwireld

V9 8/4 slIeM - AMewiwing jusuijeal] Sydd

| @lqel




suotdo 156D 1931y SYAd 8TOZ\BAT Svdd 8-L HBM\IWOD SOVAIQISERS SYd 18 SIPAT Alljived SFEZ\LDMISIO 3DVTIIA AOVINTIE IWAWNNNTYIUNHN MOVININYIANSLIIOY VN

"UCTIB[[RISUI 19)[1J SIMIT] JO] OPBUI oq PINOA: SUOISIAQK
UBISap JOOI [eImong *(A101e[n3a1 owW009q JUSWIEaL) PINOYs) syue] Sef SINJ [EUCIPPE J0F 20rdS Ui SUTRI} JUSUIRAL) SV I S[SUIS pownssy e

"24mond)s FUrjSIX9 9y} U0 peol JYLIp

AMOUS JIWI] 01 BUIP[Ing SUYSIXS 31} ULY} JoJLai8 395F 0M] MOQR 94 P[Nom UonIppe a3 ‘suondo §10q J0F JYSiay FuIp|mg [[RI9A(Q) “opRIS U0 qElS 9q PJnom
uondo ursay "syue) 9[dA021 pur [[amIea[o Funsixo oy Jo yidop JelIuwis € 18 $yuel DY) 10f B3Ik qrls passaidep  aaey pinom uondo v oyl “Bose
J10s pazifiqes Ajsnotaaid syl uo §2p/ S[9A 18 JTA\ WA PU® 84 SUSIX2 U} 0} Payseye UOONLSHOO NN YIIM, §¥X,bE SI 9ZIS SUIpIng powinssy e

'("80V) 9¥' 7111 8107 Pue (A AHK) €01 — 9107 SUN SUISn §107 01 9107 WO PAJLEISS 2IM SISO

"porEpdn 21aM SOUIISIIP JUROIUSTS B M SWAN] "dLA 211 10] (9107)
soouid piq pajernge} pue (69, [ # 100foxd) Juerd Juounesny Jarem U PUE 3,1 8/L4 (1AL U1 10 1507) JO vorurde) uBisap 94,06 9107 9U) U0 Paseq 1S0)) e
suondwnssy|

I 8lqel



51503 Aleujuypid - BUIPING JUSWIESL 2 (|3 SBi\T [fEM\GWED BONAYIGISERS SYdd 13 S|ead Alpoey SPEZVLIIELSIA IDYTHA NIVIALHIANAINNTYIHHN HIVINIEEIANS LA OUAN

000°L0L'5% 1800 paloid [e10]
00Z2'0Z0'L$ (%52) Bupssubug
000°080'v$ (000°01L ¢ ¥S84RSU 0} papunol) UoIONASUOT |BJO]
006°080'r% 1S0D UOHINIISUOD Bjqeqold [B1o]
009298 {uononsUod Jo %oz Aousbunuon
0016528 {9%8) Hjoild 9 PRSYISAQD JOJORIUOD
002'88L°c% 1ejolqng
008'eel g i 008°'6EL$ S (380D UOIINIISUOT JO 9,G) UOHERZI[IOWSR/UCHEZ|IGON
004'%iE $ i COL'PLED g7 (3s0D uoRoNIsUOD 10 %6’ 1) Sluslualinbay jeseusD
00£'169'C 3 2 00/°189'c § 57 UOHONRSUCD - T [IBAA JOJ JUsllleas] U1Say
000's g 2 000°'s $| AMOTIV Bunse | /6undwes
000°0% $ ! 000'0%% MOTIV Bunsa] joiid 10 10V
[e301 papualx3 Rpueng 201d Jun Hun wia)]
S1S0D TYlidvD

8102

JoLsIa abeljA ¥orwMIaN
350D UORINIISUOD d|geqoid Jo uoluido sJasuibug Areuiuneld

uIsoy Z lioM - Alewuing juswieai] sy4dd

000°02¢'v$ 1800 Peloid 210
000°¥98% (9457) Bunsauibug
000'09v'c$ {000°01$ 1524€9U 0} PAPUNOI) UORINIISUOD [€10 L
006°S5r'eS IS0 UORINNSUO ajqeqoid je1ol
000 '0FS% {(Hononnsuod jo %0z) Aouabunuon
000°9128 (%8) HOId § PRALUIBAQ J0JRAUOD
00666928 feropqng)|
006'GLL 3 b 006'GLL$ ST {1800 UOKONISUOD JO %G) UORBZHIGOLLSP/UOREZIGOIN
I 006'99¢ $ L 005°90Z% ST (1809 UOIONASUOD JO %G| L) Sjustuanbay |elauss
005'¢lg'e g 3 008'z.z2'2 ¢ S UORONIISUOD - T {|oAA J0f JUstileal) DD
0008 $ b 000'S $| AMOTTV Bunsse /Buidweg
000°0¥F 3 l 000'0v$ MOTIY Bugsay 1011d 0 10OV
[e301 papua)xy Apuenp 9oL Nun nun way|
S1S00 Iv1idvD
810¢

JoLsiq abej|IA yorwlLIBp
1S0D UOONIISUOY) djqeqo.d jo uoluldp seauibug Aeujwijald

V9 Z [I9M - Alewiuing juswjeal] Sydd

Z9|qel



s1500 Aleujuiead - Buiping Juswiean Z fam seyd\z IEM\0WOD 80NVAHIGISEad Sydd 8 Sieag Ajey SYETVLIRLSIO IDVTUA MOVIAMYSWANNNTYIEHN SOYIANIMETANS1D370Nd\N

"TOTJR[[BISUI 131{1} 9IMNY 10] OPBUI 3q P[NOM SUOISIA0I
uBIsop Jool [eimongs “(ALo1e[n3al o1029q UMW) PNoys) syue) ey armny [euoOnIppE 10 90rdS Yilm SUTRD JUSURan SV 9[3UIS pawnssy e

"OJqEB[IBAR SI0YM Pasn auam swidsAs pue juswdinbs 107 saoud jusiinsy e

129J (T IN0qe 2q pinosm uondo teyIe 10§ 1ySioy [[ea Surpjmg [[e1eaQ) "opesd uo qejs oq pinoa uondo ursay Yoy SUIP[ING [[ISA0 20NPAI 0} ‘SUB)

DVD JoJ vare qes passaidop e aary pinom uondo Hyn oy, ‘uisey pue (HyD) uogre) PaIBANOY JB[NUBID) ‘S d JO [RAOWI Y} JOJ PRIIPISUOD
duroq ate swielsAs Jo sodA} om ], “BuIplIng 7# oM JUSLING U} JeSU JO 1B PAJRI0] UOHONISUOD NAD YA 09X,8E ST 9ZIS BUIP[ING pIwnssy e

‘(30V) 97 HZ1 11— 8107 pue (Fa. A34) 8££°01 ~ 9107 SUNSI Butsn §107 01 9107 WOIJ Paje[esa aIom S150D) e

"parepdn 910M J0USIOIIP JUBOLIIUSIS © YA SWN "J 1A\ 94t 10T (9107)

soorid piq paje[ngel pue (69 L1# wafoad) jueld juounean sorem U pue 9 §/L# [19M 943 10J 150D Jo uoturd(y uBIsep %06 9107 O} U0 paseq 1500 e
:suonduwnssy

z3lqeL




Aeuiua:d - Buipiing Juswieal) sejd ‘UIN ‘84 € IBSMNE IeAMNAWOD SOVNIIAISES SV % SIBAT AR SPEALORILSIA JOVTIA HOVINTHHIAANNTY I HN SOYNIIYIINMS LDIroddvN

000°0E¥°'L$ 1807 19sloid |B1o].
00L'98%'L$ {9457} Buuasubug
000°0¥6°5% (000°01$ IS@1ESU 0] POPUNOI) UCHINIISUOD |0
00E‘vF6°5% JSOD UCHINIISUOD BjEBqOId JEIO]
008'8z6$ (Lononisuoo Jo %0z) Aouabunuoyn
00G°L.£8 (%8) Joid % PeSYIOAD J0J0BIUOD
000 tr9'vS |eyoigns
00£'661 ¢ L 00€'661$ S (3s0D uoONASUOD JO %G} UCHEZI|IGOWSP/UOHEZIIOI|
00v'8S¥ $ } 00¥'85¥$ S {1500 UORONISUOD JO %G L 1) Sjuswainbey eieudD)
002'0/9'C $ L 869°0,9°C 3 s UCNONIOSUOD - £ ||BAA 10} Juawiean U a4
009'0.2'L $ | 785021 $ ST UORONIISUO]) - € |I9AA 10} JusulES)] Lisay
B 000's $ ! 000G $ MOTTY buse | /bujdweg
000°0% $ l 00G'0¥$ MOTIY Bunse) 10iid Jo 1OV
[ejol popueixg  Kuuenp | eoud nun nun wajj|
S1S00 IVLidVYD
8L0Z

}S00 uonINIsU0Y) 8jqeqold jo uoluldg s desuibug Areunwnjoid

3o1ysiq abe|iip yoewLsly

ulsey ¢ |[op - AleWwwng Jusweal)] Sy4d g UN‘ed

000°0£6'9% 1500 108l01d 810,
006'G8E"L$ (9%57) Bulaauibug
000°0b5'6$ (000°01.$ 1s0JRBU 0} POapuUNOI) UOIIONIISUOD [EIO]
009°CFS'ss JS0Q UOJJONIISUO 3fqeqold (810}
002'998% {uononisuod jo %0z) Aousbuiuo)
005 9rcg (%8) Joid § PESYISAQD 10)0BIUOD
0060EE 7§ [eroigns
006'681 $ L 006'68L$ S1 (1500 Uononuisuod Jo 9,G) UOKEBZIHIGOWap/UoeZiqolN
005'22¥ $ L 006'/Z¥$ S7 (3s0D UoRONISUOD 1O %G L |} Sjusllannbay [elsuss
002'0/9'2 $ L 869'0.97 ¢ S uonoNAsSuUoD - € [|A 104 JusLuleal) U 84
008'L00'L $ L PPe'L00 L % ST UORONJISUOY - € [l 104 USRS} DYE)
000'S $ L 000'c ¢ MOTTY Bupse | /Budwieg
000'0F $ L 000'0v$ MOTIY Bugsal j0(d 40 LOV
lejo) papualxy Amjuenp a2lid Hun nun way
S1S09 TVLIdvD

8102

}S0D UORINIISUOY 3|(eqoid Jo uoluldQ sesuibug Areuiwifoid

1013s51Q 9Bef|IA YorWILIS

OVD € lidM - AMlewiwing Juswjeas| Sy4d ® UN‘eS

€ 9|qel



Azeuiuaid - Buipiing jueweal) sejd ‘Ul ‘84 € IIBMIE 1IBAMAWOD SOVNIGISEa] SV-d § Slead Alioed SPERLORILSIA TOVTIIA AOVINIHHEINVNNNTYIHHN MOVINIEEIMS LOIPOU AN

"SOIRUITISS §1S00

UOBDINNSUOD 107 PISh 8¢ 10U PIROYS Pue 3509 Jo uoneredss YSno: e ST S1Y T, *s7el MO[J []0] U0 paseq Juridjooy IO[[eWS © a1mbal pInom jusues)
SV.id 94} pUB SUOOTL] UONELIIJUT PUE [[MIBI]D ‘SIUE] 9]0A0aI 21INbaY PINoM JUSUHESI) U 9,] 18U} 108) oY) Seam J1fdS ST 10J STSEq 9L, ‘9457
SEM SV d ST 1S02 830 943 JO %6/ 94 0} PAtunsse sem UA 9] 97, ‘siseq 81005 arenbs € uo pajeredos $1500 SUIP[ING U 9] PUB SV.IJ

“UOLR[[RISUE J23]1] 2InjnJ 10J opew og pnom suorstaoid uSisap
Joo1 emionug “(AT0IRINSal SWOIR JUSUIRaT) PINoys) syuel Sel oTnng [BUOLIPpe 10J 20BdS [im SUTET) JUSULBST SV {J O[SUIS pOWInssy e

"O[qe[TBAE QISUM Pasn koM stalsAs pue juetudinba 1oy seoud juormy) e

"JUSUITEDI} WAl PUR 9] oY} 10 SUOOTE] UOTBN[IJUI SOPNOUL OS] YIOoM 9IS o

199) (T MOqe 3q p[nom uondo ey 10f JyBiey Jfem SUIPIMg [[BISAQ SIS WA /A: 9L M0[q peIS MO[aq SUEB] S[0A00I PUB [[oMIBS[D

U1 ()M 9pBIS U0 (RS aq Pnom Jurp[ing sy Jo uonrod wIsy oY1, WSy SUIPINg [[BI9AC 3Y) 20NPa1 OS[e PIRoM sty (1007 Sunerado

Y1 M0]2q) UOTAD]D JOOT ‘SYUE) S[04091 PUR [[OMIRS]0 3Y] UOJBLI 0] SYUB) VD) 10] 818 qB|s passoxdop € 9ary prnom uondo Jyo oy

SUB} S[D4201 PUL [[9MIES[0 1M SUIPTING £ [[OA) JUSLMD OTf) JeaTl JO & Pajeso] UOHONNSU0D (YA YHM, 08X,84 ST 9Zis SUIP[ING POWmssSy o

(80Y) 9y pT1 11— 810 Pue (Bae ALIK) 8E€°0T — 910T SUNH SWSH §107 01 91(7 WOLJ PJE[Bosa olom 51500 e

"s100lod rejrunrs Sursn pajewnss sem Juidid Fuipiing e

"porepdn s1om SJUSISIIP JUBOITUTIS B I ST "d .M 901 107 (9107) moor&,
P1q pa1enqe; pue (69,14 109foid) yued juounean zorem WA PUe 9] 8/4# T2 241 107 1500) Jo uormd() uBISep %06 9107 SU} UC paseq 1S0) e

:suoiydunssy

€9lqelL




Areuiijzid - Buipling juswuies) sejd ‘U ‘34 € IIPAME [ISANBU0D SOVAIQISESS SYdd B SIBAT ANIDES SHEZ LD LSIT FOVTHA MOVINTHEININNNTYIHHN MOVINIEEIMMS LOTrOAN

000'95L°Z1$ 1509 1o8loid (2101
001'1E¥'TS {(%Gz) Buuaauibul
000'022'6% {000°01$ Jsaleau 0} papunol) UORINIISUOY) [e}o]
00v'vZ.'6% }S0D uoponysSUC) diqeqold [e3o)
00F'6LG°LS (Uononysuoo o %0z) Aousbunuoy
008°/09% (%8) JOif 9 PROYIDAQ J0J2BUOD
00226548 [ejoiqns
00£°0.2 $ L 00£'0.2% ST {3500 UOINUSUOD JO %G) UONEZI|IGOLUSP/UOREZI[IGOI
009129 $ L 009'1L29% 37 (3800 UORONSUOD JO %G L |) Sjusluaiinbay jeleuss)
000°00¢"L $ | 000'00€'L  $ 87 € 19/ 0} Z [I9AA UIBLLISIEAA 21
006'9.9'Z $ L Le¥'s/0'c ¢ S UOIONUISUOD - dIAA £/Z [IRAA JO) JuStuleal) U o4
008'€89'¢ g L 8G/'€89'Z $ ST UORONASUOD - d LM €/ IfBM 10) JUslujeal) uisay|
- 000'G g L 000'G $ MOTIV bugse | /buljdwes
000'0¥ $ L 00007 MOTIY Bunsal j0iid 40 10V
18J0 | papuajxg Ajpuenp 99l d Hun yun W wa):
818092 TvLlidvD

810z

JoLsIqg obe||IA YorwWLIDY
}S0) uUondNIISU0Y 3|qeqold jo uoiuidp s9aulbug Areurwaid

000'Z68°0L

1SSy d1M £732 [I9M - Alewiwing jusunesi) Sydd 8 Ul ‘o4

1807 18loig .ﬁ&w

$

00r'8LL'2$ (94Gz) BussuiBug
000°01L.°8% {000°01$ }S@lEBU 0} POPUNOI) UOHINIISUOCY |0
. 00S°€L2°88 }S0D UOHINASUOD 8jqeqoid [BJO]
[006°19E°LS (LogONAISLOY 4O %0g) Aouabunuos
009'vFGS (%8) JHOId 3 peslIsAQ JojoeRu0D
Q0¥ L08°9% feroigng
000'0£2 ¢ L 000'0£2$ S {1507 UO[ONISUOY JO %G) UONEZIIqOLISP/UCHEZIIGON
00%'8.9 ¢ L 00F'8/9% S (1soD uoonIsU0D JO %5°1L L) Sjuswalnbay [elsusn
000°00€"L $ L 000008t $ 37 £ |IBAA O} Z IIBAA UIBULIDIBAA 2|
005'9/9'C ¢ L 1S¥'9/9'2 ¢ 37 UOIRINISUOD ~ LM £/ IIRAA 10} JUSLUEaI) U &4
00S°2/8'L $ L 80G'2/8'L % $7 UORINASUOY - LA £/2 [IBAA 10} JUBLUIES)) DYD
000°s $ L 000's $ MOTTV Bupse 1 /buydwes
000'0Y g L 000°0r$ MOV Bunsa] jolid 1o 1DV
[ejo] papualx3 Anuenp 22lid Hun Hun way
S1S09 Tv.LdvYD

8102

Jo1n81Qq abe[iA YoewiLIBp
Jso) uondnisuoy s|qeqold jo uoindo s, Jesuibug Lfrewwinaid

OVO d1M €32 lIoM - Aewiting juswijeal ) Sydd ® UIN ‘od

¥ ®lqel



Areutujaid - Buipiing Jusuuesl) seld ‘Ul ‘o4 € PG Iepdwon govligises SVdd B SieAz A0S SPEZ\LORLSIA ADVTIIA HOVINIHEINANNTYIEHN HOYINIHE NS LOZPOY AN

"SQJBIITISS §1S00

UOHONLSUOD 0] Pasn 8¢ 10U P[NOYS pue 3500 JO uotjeredos Y3nor e 1 SI | 218l MO[J [e)0) uo paseq Juisdioo JO[[ews & aInbal pinom Juswiess
SV.dd 2y} pue SuooFe] UOHLIUL PUE [[oMIE[0 ‘syuw) 9Jokoer eninbar pnom JUSULRY) UJA 9,] 1T} 198) 3U) Sem Jrds STy 10 S158Q 9Y T, "940€
SEM SVid 2I4M 1509 [B10] 91 JO 940/ 29 O} PIUIISSE SBM TN 9,1 21, "SISeq 958100] aTenbs v uo pojeredas $1s00 Sup[ing Upy o4 pue Sy.id e

"UOTIR[[ISUL JO)IJ SINNJ JOJ SPRUI 3G PINom suoIsiaoid mwﬂmmw‘
Jool eryonng ‘(A107e[n3eI S1033q JUWILAL} Pnoys) syue) Fe| amninj [euonIppe 10§ 90uds 1M SUTRR) JUOWIRaN) SV I J O[SUIS Pownssy o

"D[qR[TeAR ISUM POSN JJoM STI)SAS pue juotudinba 107 sooud juaim)

USR] JOF WOTIBI0] [RIIUA0 B 0} €29 T S[[2A WO UIBWL Io1RM MaU & YBnory padund og pInom 101, e

199) (T MOqE q p[nom wondo ¥Yye 107 YS9y [fem Suipymg [[eIeA() ‘apeid mopeq

SIONL UA/3,] O} I0pUn S)UR] A[OA0T PUE [[OMIBS[D 3Y) Yils PRI U0 qes oq pnom Surpying aiy Jo wonrod uisay 2y 7, WSy Suip[ing [[eI9A0
ST} 9OTPII PIAOM SI T, "UOHLAS[S I0O0[J ‘SUL] 3[0A091 PUE [[MIES]D S13 YOIBW 0 SU) L) 1O BIL (IS Passaidop © 9ARy pInom uondo

OV YL uIsay pue (VD) UOGIE) PIIBANOY IR[NURI) ‘S .Id JO [BAOWI 9] 10] PAIIPISUOD Buraq a1 swasAs Jo sadA) om] syur 9704991
PUE [JOMIES[D (M BaIR 93eIeS /SUrplIng | [[oA\ PIO OY) Teall 10 J& Pojeso] ‘WORINISUOO (I JIIM 00 [X 8% SI 9ZIS BUIP[INg POWINSSY o

(80V) 9¢'vC1° 11— 8107 Pue (8Ae £114) 8¢¢°01 — 9107 SUNH SUIST 807 0F 9107 WOX PoIe[edso olom si50) e

"porepdn 21om 9oULIIP IROPIBIS B YIIM SWA] d LA 941 50T (9107) seoud
P1q paieInge) pue (69 1# 10efoid) jued juounean 1a1em U PUB 94 §//# [[OA a3 103 31807 Jo uotuid() uBISap 04,06 917 O UO PISB] 1S0)) e

:suopdwnssy

¥ 8lqelL




